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1. ATTESTATION OF TEST RESULTS

COMPANY NAME: Hill-Rom Services Private Limited
EUT DESCRIPTION: Airway Clearance System
PRODUCT NAME: PMACS1WI
SERIAL NUMBER: PREDVMO0036 (RADIATED & CONDUCTED)
DATE TESTED: OCT 07,2016 - DEC 21, 2016

APPLICABLE STANDARDS

STANDARD TEST RESULTS
CFR 47 Part 15 Subpart C Pass

UL Korea, Ltd. tested the above equipment in accordance with the requirements set forth in the
above standards. All indications of Pass/Fail in this report are opinions expressed by UL Korea,
Ltd. based on interpretations and/or observations of test results. Measurement Uncertainties
were not taken into account and are published for informational purposes only. The test results
show that the equipment tested is capable of demonstrating compliance with the requirements
as documented in this report.

Note: The results documented in this report apply only to the tested sample, under the
conditions and modes of operation as described herein. This document may not be altered or
revised in any way unless done so by UL Korea, Ltd. and all revisions are duly noted in the
revisions section. Any alteration of this document not carried out by UL Korea, Ltd. will
constitute fraud and shall nullify the document. This report must not be used by the client to
claim product certification, approval, or endorsement by IAS, any agency of the Federal
Government, or any agency of any government.

Approved & Released For

UL Korea, Ltd. By: Tested By:
—~a
e /o
CY Choi Junwhan Lee
Suwon Lab Engineer Suwon Lab Engineer
UL Korea, Ltd. UL Korea, Ltd.
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2. TEST METHODOLOGY

The tests documented in this report were performed in accordance with FCC CFR 47 Part 2,
FCC CFR 47 Part 15, KDB 558074 D01 v03r05 and ANSI C63.10-2013.

3. FACILITIES AND ACCREDITATION

The test sites and measurement facilities used to collect data are located at 218 Maeyeong-ro,
Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675, Korea. Line conducted emissions are measured
only at the 218 address. The following table identifies which facilities were utilized for radiated
emission measurements documented in this report. Specific facilities are also identified in the
test results sections.

218 Maeyeong-ro
X] Chamber 1
<] Chamber 2

UL Korea, Ltd. is accredited by IAS, Laboratory Code TL-637. The full scope of accreditation
can be viewed at http://www.iasonline.org/PDF/TL/TL-637.pdf.

4. CALIBRATION AND UNCERTAINTY
4.1. MEASURING INSTRUMENT CALIBRATION

The measuring equipment utilized to perform the tests documented in this report has been
calibrated in accordance with the manufacturer's recommendations, and is traceable to
recognized national standards.

4.2, SAMPLE CALCULATION

Where relevant, the following sample calculation is provided:
Field Strength (dBuV/m) = Measured Voltage (dBuV) + Antenna Factor (dB/m) +
Cable Loss (dB) — Preamp Gain (dB)
36.5 dBuV + 18.7 dB/m + 0.6 dB — 26.9 dB = 28.9 dBuV/m

Page 6 of 115

UL Korea, Ltd. Suwon Laboratory FORM ID: FCC_15C
218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675, Korea TEL: (031) 337-9902 FAX: (031) 213-5433
UL Korea, Ltd. Confidential

This report shall not be reproduced except in full, without the written approval of UL Korea, Ltd.




REPORT NO: 4787592605-E1V2 DATE: DEC 26, 2016
FCC ID: 2AJKO-PMACS1WI

4.3. MEASUREMENT UNCERTAINTY

Where relevant, the following measurement uncertainty levels have been estimated for tests
performed on the apparatus:

PARAMETER UNCERTAINTY
Conducted Disturbance, 0.15 to 30 MHz 2.32 dB
Radiated Disturbance, Below 1GHz 4.14 dB
Radiated Disturbance, Above 1 GHz 5.97 dB

Uncertainty figures are valid to a confidence level of 95%.
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DATE

: DEC 26, 2016

5. EQUIPMENT UNDER TEST

5.1.

DESCRIPTION OF EUT

The EUT is a Airway Clearance System with DTS/UNII a/b/g/n and BT/BLE features.
This test report addresses the DTS (WLAN) operational mode.

5.2.

MAXIMUM OUTPUT POWER

The transmitter has a maximum total conducted average output power as follows:

Frequency Average Power | Average Power | Output Power | Output Power
Range Mode [dBm] [mW] [dBm] [mW]
[MHz] (Peak) (Peak)

802.11b 15.49 35.40 21.51 141.58

2412 - 2462 802.11g 14.32 27.04 22.42 174.58

802.11n HT20 12.08 16.14 20.29 106.91
5.3. DESCRIPTION OF AVAILABLE ANTENNAS

The radio utilizes an PCB antennas, with a antenna’s maximum gain of 0.99 dBi.

5.4. WORST-CASE CONFIGURATION AND MODE

Radiated emission below 1GHz and power line conducted emission were performed with the
EUT set to transmit at the channel with highest output power as worst-case scenario.

Radiated emission above 1GHz was performed with the EUT set to transmit low/mid/high
channels.

The fundamental of the EUT was investigated in three orthogonal orientations X, Y and Z it was
determined that X orientation was worst-case orientation; therefore, all final radiated testing was
performed with the EUT in X orientation.

Based on the baseline scan, the worst-case data rates were:
802.11b mode: 11 Mbps

802.11g mode: 54 Mbps
802.11n HT20 mode: MCS7

Page 8 of 115

UL Korea, Ltd. Suwon Laboratory FORM ID: FCC_15C
218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675, Korea TEL: (031) 337-9902 FAX: (031) 213-5433
UL Korea, Ltd. Confidential

This report shall not be reproduced except in full, without the written approval of UL Korea, Ltd.



REPORT NO: 4787592605-E1V2

FCC ID: 2AJKO-PMACS1WI

DATE: DEC 26, 2016

This device supports simultaneous transmission operation, Which allows for two
modules(Bluetooth & WLAN) to operate independent of one another in the Bluetooth(2.4GHz)
and WLAN(2.4GHz & 5GHz) bands simultaneously on each antenna. The following tables show
the worst case configurations determined during testing. The data for Scenario A configuration

is contained in this test report.

Scenario A Configuration: Bluetooth transmitting in 2.4GHz and WLAN in 2.4GHz mode

Description Bluetooth 2.4GHz Tx WLAN 2.4GHz Tx
Channel 78 11
Operating Frequency(MHz) 2480 2462

Data Rate 1 Mbps 11 Mbps
Mode Basic FSK 802.11b

Scenario B Confiquration: Bluetooth transmitting in 2.4GHz and WLAN in 5GHz mode

Description Bluetooth 2.4GHz Tx WLAN 5GHz Tx
Channel 78 48
Operating Frequency(MHz) 2480 5240

Data Rate 1 Mbps 6 Mbps
Mode Basic FSK 802.11a
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5.5. DESCRIPTION OF TEST SETUP

SUPPORT EQUIPMENT

SHENZHEN
Adapter MEGMEET MANGO120-24CK 8801631000045 N/A
ELECTRICAL CO,, LTD

/O CABLES

1 DC Power 1 Mini-DIN Shielded 1.2m N/A

TEST SETUP

The EUT is a stand-alone unit during the tests.
Test software exercised the EUT to enable DTS mode.
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SETUP DIAGRAM FOR TESTS

AC ADAPTER

MAIN POWER SOURCE
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6. TEST AND MEASUREMENT EQUIPMENT

The following test and measurement equipment was utilized for the tests documented in this
report:

Test Equipment List

Description Manufacturer Model S/N Cal Due
Antenna, Bilog, 30MHz-1GHz SCHWARZBECK VULB9163 749 04-25-17
Antenna, Horn, 18 GHz ETS 3115 00161451 05-17-17
Antenna, Horn, 18 GHz ETS 3117 00168724 06-17-17
Antenna, Horn, 18 GHz ETS 3117 00168717 06-17-17
Antenna, Horn, 40 GHz ETS 3116C 00166155 11-30-17
Antenna, Horn, 40 GHz ETS 3116C-PA 00168841 12-15-17
Preamplifier, 1000 MHz Sonoma 310N 341282 08-17-17
Preamplifier, 1000 MHz Sonoma 310N 351741 08-16-17
Preamplifier ETS 3115-PA 00167475 08-17-17
Preamplifier, 18 GHz Miteq AFS42-00101800-25-S-42 1896138 08-16-17
Spectrum Analyzer, 44 GHz Agilent/HP N9030A MY54170614 08-17-17
Spectrum Analyzer, 44 GHz Agilent/HP N9030A MY54490312 08-16-17
Bluetooth Tester TESCOM TC-3000C 3000C000546 08-18-17
Average Power Sensor R&S NRZ-Z91 102681 08-16-17
Average Power Sensor Agilent/HP u2000 MY54270007 08-17-17
EMI Test Receive, 40 GHz R&S ESU40 100439 08-17-17
EMI Test Receive, 40 GHz R&S ESU40 100457 08-16-17
EMI Test Receive, 3 GHz R&S ESR3 101832 08-16-17

Attenuator / Switch driver HP 11713A 3748A04272 N/A
Low Pass Filter 5GHz Micro-Tronics LPS17541 009 08-17-17
Low Pass Filter 5GHz Micro-Tronics LPS17541 015 08-16-17
High Pass Filter 3GHz Micro-Tronics HPM17543 010 08-17-17
High Pass Filter 3GHz Micro-Tronics HPM17543 015 08-16-17
High Pass Filter 6GHz Micro-Tronics HPM17542 009 08-17-17
High Pass Filter 6GHz Micro-Tronics HPM17542 016 08-16-17
LISN R&S ENV-216 101836 08-16-17
LISN R&S ENV-216 101837 08-16-17
Attenuator PASTERNACK PE7087-10 A009 08-16-17
Antenna, Loop, 9kHz-30MHz R&S HFH2-22 100418 11-25-17
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7. MEASUREMENT METHODS

KDB 558074 D01 DTS Meas Guidance v03r05: Measurement Procedure §9.2.3.1 AVGPM is
used for average power and §9.1.1 is used for peak power and §10.2 is used for peak power
spectral density.

Unwanted emissions within Restricted Bands are measured using traditional radiated
procedures.

Band edge emissions within Restricted Bands are measured using RMS with duty cycle factor
offset method.
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8. ON TIME, DUTY CYCLE AND MEASUREMENT METHODS

LIMITS

None; for reporting purposes only.

8.1. ON TIME AND DUTY CYCLE RESULTS

ON Time| Period | Duty Cycle Duty Duty Cycle 1/T
Mode B X Cycle Correction Factor |Minimum VBW
[msec) | [msec] | [linear] [%] [dB] [kHz]
2400MHz Bands
802.11b 1000 1000 1.000 100.0% 0.00 0.010
802.11g 1000 1000 1.000 100.0% 0.00 0.010
802.11n HT20 1000 1000 1.000 100.0% 0.00 0.010
#Avg Type: RS = T

TYPE| Wit
peT|P

PNO: Fast -»- 1rig: FreeRun
IFGain:Low Atten: 40 dB

10 dBidiv Ref 30.00 dBm
Log

Center 2.442000000 GHz Span 0 Hz
Res BW 8 MHz #VBW 50 MHz Sweep 1.000 s (20001 pts)

msc STATUS|

[802.11b]
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B Keysight Spectrum Analyzer - Swept SA ==
RL [ RF [500 DC [ CORREC | [ SENSE:INT] ALIGN AUTO 05:19:34 PMOct 11, 2016
#Avg Type: RMS TRACE| 3456
PNO: Fast ~»- Trig: FreeRun TYRE|Witiiids
IFGain:Low Atten: 40 dB oeT|P
Mkr1 5.824 Gs
10 dBidiv  Ref 30.00 dBm --- dBm
200
100
0.0
-10.0
200
-30.0
-40.0
0.0
.
60.0
Center 2.442000000 GHz Span 0 Hz
Res BW 8 MHz #VBW 50 MHz Sweep 1.000 s (20001 pts)
[MSG |STATUS|
BB Keysight Spectrum Analyzer - Swept SA (=R
RL | RF [50Q DC | CORREC | | SENSE:INT] ALIGN AUTO | 05:19:52 PMOct 11, 2016
#Avg Type: RMS TRACE| 56
FNO: Fast ~»+ Trig: FreeRun TYPE| Wy
IFGain:Low Atten: 40 dB peT|P
Mkr1 5.824 Gs
10 dBidiv  Ref 30.00 dBm —-- dBm
Log | I
200
100
0.0
-10.0
200
300
-40.0
500
=
60.0
Center 2.442000000 GHz Span 0 Hz
Res BW 8 MHz #VBW 50 MHz Sweep 1.000s (20001 pts)
[MSG [STATUS|
[802.11n]
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9. SUMMARY TABLE

FCC Part A L Test Test
w
Section Test Description Test Limit Condition Result orst Case
15.247 . .
@)(2) Occupied Band width (6dB) >500KHz Pass 9.062 MHz
2.1051, |Band Edge / Conducted
15.247 (d) |Spurious Emission -20dBc Pass -31.029 dBm
Conducted 55 42 OB
15.247 [TX conducted output power <30dBm Pass ; m
(Peak)
15.247 PSD <8dBm Pass 5.902 dBm
AC Power Line conducted . Power Line 48.6 dBuV
15.207 (a) emissions Section 10 conducted Pass @p)
15.205, . . L . 53.05 dBuV/m
15.209 Radiated Spurious Emission < 54dBuV/m Radiated Pass (Av)

Page 16 of 115

UL Korea, Ltd. Suwon Laboratory FORM ID: FCC_15C
218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675, Korea TEL: (031) 337-9902 FAX: (031) 213-5433
UL Korea, Ltd. Confidential

This report shall not be reproduced except in full, without the written approval of UL Korea, Ltd.




REPORT NO: 4787592605-E1V2

FCC ID: 2AJKO-PMACS1WI

DATE: DEC 26, 2016

10. ANTENNA PORT TEST RESULTS

10.1.

LIMITS

FCC §15.247 (a) (2)

6 dB BANDWIDTH

The minimum 6 dB bandwidth shall be at least 500 kHz.

TEST PROCEDURE

Reference to KDB 558074 D01 DTS Meas Guidance v03r05: The transmitter output is

connected to a spectrum analyzer with the RBW set to100KHz, the VBW >= 3 x RBW, peak

detector and max hold.

RESULTS
10.1.1. 802.11b MODE IN THE 2.4 GHz BAND
Channel Frequency 6 dB Bandwidth Minimum Limit
[MHz] [MHz] [MHz]
Low 2412 9.062 0.5
Mid 2437 9.063 0.5
High 2462 9.086 0.5
Worst 9.062 0.5
10.1.2. 802.11g MODE IN THE 2.4 GHz BAND
Channel Frequency 6 dB Bandwidth Minimum Limit
[MHz] [MHz] [MHz]
1 2412 16.523 0.5
4 2427 16.509 0.5
6 2437 16.496 0.5
8 2447 16.490 0.5
11 2462 16.473 0.5
Worst 16.473 0.5
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10.1.3. 802.11n HT20 MODE IN THE 2.4 GHz BAND
Frequency 6 dB Bandwidth Minimum Limit
Channel
[MHz] [MHz] [MHz]

1 2412 17.753 0.5
4 2427 17.752 0.5
6 2437 17.762 0.5
8 2447 17.750 0.5
11 2462 17.779 0.5

Worst 17.750 0.5

Page 18 of 115

UL Korea, Ltd. Suwon Laboratory
218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675, Korea TEL: (031) 337-9902 FAX: (031) 213-5433
UL Korea, Ltd. Confidential

This report shall not be reproduced except in full, without the written approval of UL Korea, Ltd.

FORM ID: FCC_15C



REPORT NO: 4787592605-E1V2 DATE: DEC 26, 2016
FCC ID: 2AJKO-PMACS1WI

10.1.4. 6 dB BANDWIDTH PLOTS

eysigh Specinum Analyzer - Suept S4. = VeysightSpecirum Anabzer - Swept S
&L x AL i v
] Avg Type: RMS ] vy Type: RMS
NG Wide -+ Trlg: FreeRun AvglHold: 100/100 NG Wide -+- Trig: FreeRun AvglHold: 100/100
IFGain:Low Atten: 40 dB IFGain:Low Atten: 40 dB.
0 deiy_ Ref 30.00 dBm 0.028 dE o amiiv__Ref 30.00 dBm
&
g L) b 4
Center 2.41200 GHz Span 20.00 MHz Center 2.43700 GHz Span 20.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms (20001 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms (20001 pts)

11b Mode High CH

Wepoght Spectrum Anslyzer - swesd 54
RL 5
] Avg Type: RMS
PNG Wide -+ Trig: FreeRun Avg|Held: 1001100
WFGainLow Anen: 40 dB
o derdiv__Ref 30.00 dBm
1va
) )
Center 246200 GHz Span 20.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms (20001 pts)
= smanus
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DATE: DEC 26, 2016

R e Ao T Wepasght Spectrum Analyzer - Swept 54
s z o iGN AUTO RL 5 g T o
@Avg Type: RMS ] &Avg Type: RMS
PNO; Wide -+ Trig: Free Run Avg|Hold: 100/100 FNO Wide ~+- Trig: FreeRun Avg|Hold: 100/100
IFGain-Low Auen: 4048 IFGain:Low Anen: 40 dB
AMKkr
gé\E.‘n-- Ref 30.00 dBm %éiETci. Ref 30.00 dBm
4]
0 : \/
s
i 0 4
Center 2.41200 GHz Span 20.00 MHz Center 2.42700 GHz Span 20.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms (20001 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms (20001 pts)

Feyasght Spectrum Analyzes - Swegt 54
AL 3 T

11g Mode 6 CH

#Res BW 100 kHz

msc

] "~ Avg Type: RMS
FNO Wide -+ Trig: FreeRun Avg|Hold: 1001100
IFGainLow Anen: 40 dB
AMkr3
10aBgiv Ref 30,00 dBm
Log
&
% ¢

Center 2.43700 GHz Span 20.00 MHz

#VBW 300 kHz

Sweep 1.333 ms (20001 pts)

sTaTLS

11g Mode 8 CH

11g Mode 11 CH

eysght Specinum Analycer  Swegt 54

"L TG &
#Avg Type: RMS
AvglHold: 100/100

NG Wide -+ Trlg: FreeRun
1FGainLow e

0 dBidi Ref 30.00 dBm
Log

epsght Spectram Anhyzes - Swept S
AL

NG Wide -+- Trig: FreeRun
1FGainLow Atten: 40 6B

10 dB/di Ref 30.00 dBm
Log

vy Type: RMS
AvglHold: 100/100

Center 2.44700 GHz
#Res BW 100 kHz #VBW 300 kHz

s sTans

Sweep 1.333 ms (20001 pts)

Span 20.00 MHz

Center 2.46200 GHz

#Res BW 100 kHz #VBW 300 kHz

msc

Span 20.00 MHz
Sweep 1.333 ms (20001 pts)
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DATE: DEC 26, 2016

11n HT20 Mode 1 CH

11n HT20 Mode 4 CH

P —

[

0dsidv - Ref 30.00 dBm
Log

v~ Trig: Free Run
Auen: 4048

o |la

@Avg Type: RMS
AvglHold: 100/100

T

de -~ Trig: FreeRun

PNO: Wi
IFGain-Low Anen: 40 dB

Ref 30.00 dBm

Avg Type: RMS
AvglHold: 100/100

Center 2.41200 GHz

#Res BW 100 kHz #VBW 300 kHz

Span 20.00 MHz
Sweep 1.333 ms (20001 pts)

0 dBldiv
Log

Center 2.42700 GHz

#Res BW 100 kHz #VBW 300 kHz

Span 20.00 MHz
Sweep 1.333 ms (20001 pts)

11n HT20 Mode 6 CH

Feyasght Spectrum Analyzes - Swegt 54
AL 3

FNO Wide -+~ Trig: FreeRun
Amen: 40 4B

IFGain-Low

10 dB/di Ref 30.00 dBm
Log

"~ Avg Type: RMS
‘AvglHold: 100100

Center 2.43700 GHz
#Res BW 100 kHz

#VBW 300 kHz

Span 20.00 MHz
Sweep 1.333 ms (20001 pts)

sTaTUS

11n HT20 Mode 8 CH

11n HT20 Mode 11 CH

T ——

IFGainLow

0 dBidi Ref 30.00 dBm
Log

TG ,M‘,, e~ Trig:FreeRun

e

#Avg Type: RMS
AvglHold: 100/100

NG Wide -+- Trig: FreeRun
1FGainLow Atten: 40 6B

10 dB/di Ref 30.00 dBm
Log

#Avg Typs: RMS
AvglHold: 100/100

Center 2.44700 GHz
#Res BW 100 kHz

#VBW 300 kHz

Span 20.00 MHz
Sweep 1.333 ms (20001 pts)

Center 2.46200 GHz
#Res BW 100 kHz

#VBW 300 kHz

Span 20.00 MHz
Sweep 1.333 ms (20001 pts)
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10.2. 99% BANDWIDTH

LIMITS

None; for reporting purposes only.

RESULTS
10.2.1. 802.11b MODE IN THE 2.4 GHz BAND
Channel Frequency 99% Bandwidth
[MHz] [MHz]
Low 2412 11.817
Mid 2437 11.797
High 2462 11.819
Worst 11.819
10.2.2. 802.11g MODE IN THE 2.4 GHz BAND
Channel Frequency 99% Bandwidth
[MHz] [MHz]
1 2412 16.494
4 2427 16.532
6 2437 16.532
8 2447 16.527
11 2462 16.498
Worst 16.532
10.2.3. 802.11n HT20 MODE IN THE 2.4 GHz BAND
Channel Frequency 99% Bandwidth
[MHz] [MHz]
1 2412 17.655
4 2427 17.678
6 2437 17.682
8 2447 17.657
11 2462 17.668
Worst 17.682
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10.2.4. 99% BANDWIDTH PLOTS

11b Mode Low CH 11b Mode Middle CH
eyt Spectrum Analzes - Occupied BW =) VeysagntSpectram Anahes - Occupied BW ==
AL I n 01:12:18 W Dec 05, 2018 kL i 0 01:12:40 P Dec 06, 2016
] Center Fraq: 2412000000 GHz Radio Std: None ] Center Freq: 2437000000 GHz Radio Std: None
e~ Trig:FreeRun v Trig: FreeRun
HFGainLow #Atten: 40 4B Radio Device: BTS HEGainiLow #Aten: 40 08 Radio Device: BTS.
10 dB/di Ref 30.00 dBm 0 dB/d Ref 30.00 dBm
Log Log
!
1
I | ' |
Center 2412 GHz Span 30 MHz Center 2437 GHz Span 30 MHz
ﬂ_Ree; BW 150_!"12 w_sw 470 k!-lz t_f_sv_veep 10_0 ms, ##Res BW 150 kHz #VBW 470 kHz #Sweep 100 ms|
Occupied Bandwidth Total Power 15.3 dBm Occupied Bandwidth Total Power 15.1 dBm
11.817 MHz 11.797 MHz
Transmit Freq Error 10.628 kHz OBW Power 99.00 % Transmit Freq Error 9.318 kHz OBW Power 99.00 %
x dB Bandwidth 14.44 MHz xdB -26.00 dB x dB Bandwidth 14.38 MHz x dB -26.00 dB
g sTan w5a san
11b Mode High CH
Veyseght Spectrom Analyzr - Occupied BN ==
AL 5 i T T 01:12:55 PMDec 06, 2016
‘ Center Freq: 2.462000000 GHz Radie Std: None
. Trig: FreeRun
AFGainiLow wAnen: 40 4B Radio Device: BTS
0 dBJdiv Ref 30.00 dBm
Log
Center 2.462 GHz Span 30 MHz
e BW 150 iz #VEW 470 e #5weep 100ms
Occupied Bandwidth Total Power 15.6 dBm
11.819 MHz
Transmit Freq Error 24.444 kHz OBW Power 99.00 %
x dB Bandwidth 14.46 MHz xdB -26.00 dB
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Weyssght Spectrum Aralyzer - Qccupred W Wepsght Spectrum Ansyzes - Occugied BW
= - - ] " Center Freq: 2.412000000 GHz Racio St None = - ] Center Freq: 2427000000 GHz Fadio Sk ore
a. Trig:FreeRun a. Trig: FreeRun
HFGainLow #Anen: 20 dB Radio Device: BTS HFGainLow #Aen: 20 0B Radio Device: BTS
10 dB/di Ref 30.00 dBm 0 dBJdiv Ref 30.00 dBm
Log T Log
|
|
|
|
| [
1
|
|
Center 2412 GHz Span 30 MHz Center 2.427 GHz Span 30 MHz
[#Res BW 200 kHz #VBW 620 kﬂz #Sweep 100 ms, [#Res BW 200 kHz #VBW 620 kﬂz #Sweep 100 ms
Occupied Bandwidth Total Power 10.0 dBm Occupied Bandwidth Total Power 14.1 dBm
16.494 MHz 16.532 MHz
Transmit Freq Error -8.733 kHz OBW Power 99.00 % Transmit Freq Error 1.029 kHz OBW Power 99.00 %
x dB Bandwidth 19.95 MHz x dB -26.00 dB x dB Bandwidth 25.02 MHz x dB -26.00 dB
s _ sc sa
Wepught Spectrum Anslyzes - Occugied B e
RL 5 i 7 T 03:27.42 PMDeC 06, 2016
Center Freq: 2.437000000 GHz Radio Std: None
a. Trig: FreeRun
AFGamLow #Aen: 20 0B Radio Device: BTS
0 dBidiv Ref 30.00 dBm
Log
!
f
Center 2.437 GHz Span 30 MHz
e EW 200 iz #VEW 520 ke #5weep 100ms
Occupied Bandwidth Total Power 14.1 dBm
16.532 MHz
Transmit Freq Error -7.291 kHz OBW Power 98.00 %
x dB Bandwidth 23.75 MHz x dB -26.00 dB
5o sTanus
Veyight Specturs Roalyoes - Gooapied BW Feraght Spetin Koo DGR eI T e
AL I n 03127351 P Dec 05, 201 KL i " 03128102 PMDec 06, 2016
| Center Freq: 2447000000 GHz Radio Std: None | Center Freq: 2462000000 GHz Radio Std: None
-+ Trig:FreeRun —»- Trig: FreeRun
HFGainLow #Atten: 20 4B Radio Device: BTS HFGainiLow #Atten: 20 0B Radio Device: BTS
0 dBidiv Ref 30.00 dBm 0 dBidiv Ref 30.00 dBm
Log Log
|
f
|
Center 2447 GHz Span 30 MHz Center 2.462 GHz Span 30 MHz
ﬂ_Ree; Bw_ goo_uuz w_sw §_20 k!-lz t_f_sv_veep 10_0 ms, #Re§ BW 20_0 ng #_V_BW ﬁzokHz _#S\_ngep 100__|_1|5_'
Occupied Bandwidth Total Power 14.4 dBm Occupied Bandwidth Total Power 9.29 dBm
16.527 MHz 16.498 MHz
Transmit Freq Error 5.693 kHz OBW Power 99.00 % Transmit Freq Error -1.143 kHz OBW Power 99.00 %
x dB Bandwidth 24.58 MHz x dB -26.00 dB x dB Bandwidth 19.84 MHz x dB -26.00 dB
g sTa s
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REPORT NO: 4787592605-E1V2
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DATE: DEC 26, 2016

11n HT20 Mode 1 CH 11n HT20 Mode 4 CH

P — Wepught Spectrum Ansyzes - Occugied BW

] ! Center Freq: 2412000000 Gtz = - ] Center Freq: 2427000000 GHz Fadio Sk oe
a. Trig:FreeRun a. Trig: FreeRun
HFGainLow #Anen: 20 dB Radio Device: BTS HFGainLow #Aen: 20 0B Radio Device: BTS

10 dB/di Ref 30.00 dBm 0 dBJd Ref 30.00 dBm
Log Log
Center 2412 GHz Span 30 MHz Center 2.427 GHz Span 30 MHz
[#Res BW 200 kHz #VBW 620 kﬂz #Sweep 100 ms, [#Res BW 200 kHz #VBW 620 kﬂz #Sweep 100 ms

Occupied Bandwidth Total Power 812 dBm Occupied Bandwidth Total Power 12.0 dBm

17.655 MHz 17.678 MHz

Transmit Freq Error -5.037 kHz OBW Power 99.00 % Transmit Freq Error -18.167 kHz OBW Power 99.00 %

x dB Bandwidth 19.96 MHz x dB -26.00 dB x dB Bandwidth 22.90 MHz x dB -26.00 dB
s _ sa

11n HT20 Mode 6 CH

Keyasght Spectrum Analyzes - Occupied BW
AL 3 o

] Center Freq: 2437000000 GHz
5 R

rig: Free Run

AFGoimiow | HAmten: 20dB

Radio Device: BTS

Ref 30.00 dBm

|

Center 2.437 GHz

Span 30 MHz

#Res B 200 ihz AVBW 620Ktz #5weep 100ms,
Occupied Bandwidth Total Power 12.0 dBm
17.682 MHz
Transmit Freq Error 1.080 kHz OBW Power 98.00 %
x dB Bandwidth 22.90 MHz x dB -26.00 dB

Wy Spectsurs Roatyoes - Gooapied BV T e Dm0 e
AL 0328147 P Dec 06, 2016
] Camer Fraq: 2447000000 GHz ] Center Frag: 2452000000 GHz Radio 1 Nome.
-+ Trig:FreeRun Trig: Free Run
#FGain:Low #Atten: 20 dB Radio Device: BTS #FGain:Low #Atten: 20 dB Radio Device: BTS
0 dBdi Ref 30.00 dBm 0 dBidi Ref 30.00 dBm
Log T Log T
I \
I I
| |
I |
1 i I
it t
| |
| I
! I * ;
Center 2447 GHz Span 30 MHz Center 2.462 GHz Span 30 MHz
ﬂ_Ree; Bw_ goo_uuz w_sw §_20 k!-lz t_f_sv_veep 10_0 ms, #Re§ BW 20_0 ng #_V_BW ﬁzokHz _#S\_ngep 100__|_1|5_'
Occupied Bandwidth Total Power 12.2 dBm Occupied Bandwidth Total Power 7.21 dBm
17.657 MHz 17.668 MHz
Transmit Freq Error 1.172 kHz OBW Power 99.00 % Transmit Freq Error -T78 Hz OBW Power 99.00 %
x dB Bandwidth 22.21 MHz xdB -26.00 dB x dB Bandwidth 20.06 MHz xdB -26.00 dB
s sTan s
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FCC ID: 2AJKO-PMACS1WI

10.3. AVERAGE POWER

LIMITS

None; for reporting purposes only.

TEST PROCEDURE

The transmitter output is connected to a power meter.

The cable assembly insertion loss of 10.1 dB (including 10 dB pad and 0.1 dB cable) was
entered as an offset in the power meter to allow for direct reading of power.

Page 26 of 115

UL Korea, Ltd. Suwon Laboratory FORM ID: FCC_15C
218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675, Korea TEL: (031) 337-9902 FAX: (031) 213-5433
UL Korea, Ltd. Confidential

This report shall not be reproduced except in full, without the written approval of UL Korea, Ltd.




REPORT NO: 4787592605-E1V2
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DATE: DEC 26, 2016

RESULTS
10.3.1. 802.11b MODE IN THE 2.4 GHz BAND
Channel Frequency | Avg Power
(MHz) (dBm)
Low 2412 15.13
Mid 2437 15.14
High 2462 15.49
Worst 15.49
10.3.2. 802.11g MODE IN THE 2.4 GHz BAND
Channel Frequency | Avg Power
(MHz) (dBm)
1 2412 10.03
4 2427 14.11
6 2437 14.09
8 2447 14.32
11 2462 9.13
Worst 14.32
10.3.3. 802.11n HT20 MODE IN THE 2.4 GHz BAND
Channel Frequency | Avg Power
(MHz) (dBm)
1 2412 8.05
4 2427 11.96
6 2437 11.96
8 2447 12.08
11 2462 7.04
Worst 12.08
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10.4.

LIMITS

OUTPUT POWER(Peak)

FCC §15.247

For systems using digital modulation in the 902—928 MHz, 2400-2483.5 MHz, and 5725-5850
MHz bands: 1 Watt, based on the use of antennas with directional gains that do not exceed 6

dBi. If transmitting antennas of directional gain greater than 6 dBi are used, the conducted
output power from the intentional radiator shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6 dBi.

DIRECTIONAL ANTENNA GAIN

There is only one transmitter output therefore the directional gain is equal to the antenna gain.

RESULTS
10.4.1. 802.11b MODE IN THE 2.4 GHz BAND
Limits
Directional FCC IC IC Max
Frequency Gain Power Power EIRP
Channel ) . . L Power
Primary Limit Limit Limit
[MHz] [dBi] [dBm] [dBm] [dBm] [dBm]
Low 2412 0.99 30.00 30.00 36.00 30.00
Mid 2437 0.99 30.00 30.00 36.00 30.00
High 2462 0.99 30.00 30.00 36.00 30.00
Results
Primary Total
Frequency Meas Pc?wgr Margin
Channel Limit
Power Power
[MHz] [dBm] [dBm] [dBm] [dB]
Low 2412 21.11 21.11 30.00 -8.89
Mid 2437 21.01 21.01 30.00 -8.99
High 2462 21.51 21.51 30.00 -8.49
Worst 21.51 30.00 -8.49
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10.4.2. 802.11g MODE IN THE 2.4 GHz BAND
Limits
Directional FCC IC IC Max
Channel Frequency C_ialn Pc?w?r Pcfw?r E_IRI.? Power
Primary Limit Limit Limit
[MHz] [dBi] [dBm] [dBm] [dBm] [dBm]
1 2412 0.99 30.00 30.00 36.00 30.00
4 2427 0.99 30.00 30.00 36.00 30.00
6 2437 0.99 30.00 30.00 36.00 30.00
8 2447 0.99 30.00 30.00 36.00 30.00
11 2462 0.99 30.00 30.00 36.00 30.00
Results
Primary Total
Frequency Meas qu?r Margin
Channel Limit
Power Power
[MHz] [dBm] [dBm] [dBm] [dB]
1 2412 18.20 18.20 30.00 -11.80
4 2427 22.20 22.20 30.00 -7.80
6 2437 22.16 22.16 30.00 -7.84
8 2447 22.42 22.42 30.00 -7.58
11 2462 17.49 17.49 30.00 -12.51
Worst 22.42 30.00 -7.58
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10.4.3. 802.11n HT20 MODE IN THE 2.4 GHz BAND
Limits
Directional FCC IC IC Max
Channel Frequency C_ialn Pc?w?r P?w?r E_IRI.? Power
Primary Limit Limit Limit
[MHz] [dBi] [dBm] [dBm] [dBm] [dBm]
1 2412 0.99 30.00 30.00 36.00 30.00
4 2427 0.99 30.00 30.00 36.00 30.00
6 2437 0.99 30.00 30.00 36.00 30.00
8 2447 0.99 30.00 30.00 36.00 30.00
11 2462 0.99 30.00 30.00 36.00 30.00
Results
Primary Total
Frequency Meas Pc?w?r Margin
Channel Limit
Power Power
[MHz] [dBm] [dBm] [dBm] [dB]
1 2412 16.35 16.35 30.00 -13.65
4 2427 20.18 20.18 30.00 -9.82
6 2437 20.10 20.10 30.00 -9.90
8 2447 20.29 20.29 30.00 -9.71
11 2462 15.35 15.35 30.00 -14.65
Worst 20.29 30.00 -9.71
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11b Mode Low CH 11b Mode Middle CH

Keysght Spectrum Anslyzes - Channel Power P Keysght Spectrum Anshizer - Channel Power o-|&

L R 2 i o 123028 PMDec 07,2016 kL : ) ) 1221157 PMDc 07, 2016

‘ Center Freq: 2.412000000 GHz Radio Std: None ‘ Center Freq: 2.437000000 GHz Radie Std: None
- Trig: Free Run Avg|Hold: 100/100 w4~ Trig: Free Run Avg|Hold: 100/100
#F Gain:Low #Anen: 20 d8 Radio Device: BTS #F Gain:Low #Anen: 20 dB Radio Device: BTS

10 dB/di Ref 30.00 dBm 0 dBJdiv Ref 30.00 dBm
Log Log
Center 2412 GHz Span 25 MHz Center 2.437 GHz Span 25 MHz
1#Res BW 1 MHz #VBW 3 MHz Sweep 1.33Ims [#Res BW 1 MHz #VBW 3 MHz Sweep 1.333 ms,

Channel Power Power Spectral Density Channel Power Power Spectral Density

21.11 dBm /11.82mHz [l -49.61 dBm vz W 21.01 dBm /11.8mHz [l -49.71 dBm 1z

11b Mode High CH

eyt Spectrum Anslyze - Chann Pomer =T

" I SE I LIGH Al 12.33:19 PMDec 07, 2016

| Center Freq: 2.462000000 GHz Radio Std: None
s Trig: Free Run AvglHold: 100/100
#FGainLow #Atten: 20 dB Radio Device: BTS

10 dBidiv Ref 30.00 dBm
Log
Center 2.462 GHz Span 25 MHz
I#Res BW 1 MHz #VBW 3 MHz Sweep 1.333 ms

Channel Power Power Spectral Density

21.51 dBm /11.82mHz [l -49.22 dBm Hz

sc ey
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11g Mode 1 CH

11g Mode 4 CH

Keyseght Spectrum Analyzer - Channel Pamer
AL R 7 =

"~ Center Freq: 2412000000 GHz

o |la

Radio Std: Nane

12.36:07 PMDEC 07,2016

Keysight Specirum Analyzes - Charmel Pomer
AL 3 T R

==

T AL 0 12:37:16 PMD#C 07, 2016
Center Freq: 2.427000000 GHz Radio Std: None
AvglHold: 100/100

Channel Power

18.20 dBm /16.49 MHz [l

Power Spectral Density

-53.97 dBm mz [l

a. Trig:FreeRun Avg|Hold: 100/100 a. Trig: FreeRun
AFGainiLow #Atten: 20 48 Radio Device: BTS AFGainiLow wARen: 20 48 Radio Device: BTS
10 dBidiv Ref 30.00 dBm 0 dBidiv Ref 30.00 dBm
Log Log
Center 2412 GHz Span 30 MHz Center 2.427 GHz Span 30 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 1.33Ims #Res BW 1MHz #VBW 3 MHz Sweep 1.333 ms|

Channel Power

22.20 dBm /16.53 mHz [l

s

Power Spectral Density

-49.99 dBm 1z i

11g Mode 6 CH

=

12:38,08 PMDeC 07, 2016

Center Freq: 2.437000000 GHz
R

Trig: Free Run

Radio Std: None
Avg|Hold:>100/100

AFGamLow #Aen: 20 0B Radio Device: BTS
0 dBidiv Ref 30.00 dBm
Log
Center 2.437 GHz Span 30 MHz.
##Res BW 1MHz #VBW 3 MHz Sweep 1.333 ms|

Channel Power

22.16 dBm /16.53 mHz [l

Power Spectral Density

-50.03 dBm 1z [l

sTaTLS

11g Mode 8 CH

11g Mode 11 CH

Xeygh Specinum Ay - Channe Pomer = Veysnt Specirm Anayze - Channe Paer =D
RL R NT| 1 2 2 12:39:06 PM Dec 07, 2016 RL R SENSE:INT| ALIGN AUT 12:40:22 PMDec 07, 2016
‘ Center Freq: 2.447000000 GH; Radio Std: None ‘ Center Freg: 2.462000000 GHz Radic Std: None
R un

HFGainiLow

z
Trig: Free Run ‘AvglHold: 100/100

#hdten: 20 dB Radie Device: BTS

HFGainiLow

+ Trig: FreeRy
#Atten: 20 dB

GH;
‘AvglHold: 100/100

Radie Device: BTS.

Bidiv Ref 30.00 dBm

dBidiv Ref 30.00 dBm

od
Log

Log

Center 2447 GHz
#Res BW 1 MHz

Span 30 MHz
s!uep 1.33:)_!_'0_5_

#VBW 3 MHz

Channel Power

22.42 dBm 1 16.53 mHz [l

Power Spectral Density

-49.76 dBm mHz W

Center 2.462 GHz
#Res BW 1 MHz

FVBIN 31Kz

Span 30 MHz
Sweep 1.333 ms|

Channel Power

17.49 dBm /165mHz [l

Power Spectral Density

-54.68 dBm vz
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REPORT NO: 4787592605-E1V2 DATE: DEC 26, 2016
FCC ID: 2AJKO-PMACS1WI

11n HT20 Mode 1 CH 11n HT20 Mode 4 CH
KwdSpedmhuI,wu Channel Pomer ol Keyamght Spectrum Anshzer - Channel Pamer o |
; ] 124329 PMDec 07,2016 RL : 3 ) ALt ATO 12345111 PMDec 07, 2016
‘ C.nlzr Freq: zumam GH Radio Std: None ‘ Center Freq: 2.427000000 GHz Radie Std: None
- Trig: Free Run Avg|Hold: 100/100 w4~ Trig: Free Run Avg|Hold: 100/100
#F Gain:Low #Anen: 20 d8 Radio Device: BTS #F Gain:Low #Anen: 20 dB Radio Device: B8TS
-LL dBidiv Ref 30.00 “B."' Lc dBidiv Ref 30.00 dqrn
i i
| ’
I . . ' i
I I
! 1
Center 2412 GHz Span 30 MHz Center 2.427 GHz Span 30 MHz
FRes B 1 MHz_ B 3WHz Sweep 1.333ms|[ | [#Res BW 11Hz_ #VBW 3 WMz Sweep 1333 ms
Channel Power Power Spectral Density Channel Power Power Spectral Density
16.35 dBm /17.66 MHz [l -56.12 dBm vz W 20.18 dBm /17.68 mHz [l -52.29 dBm 1z

11n HT20 Mode 6 CH

Fersig Spectrum Anahyzes - Chanrel Power E==
1§ C : 124522 PMD#c 07, 2016
] “Conter Freq: 2437000000 GHa Radio $td: None
v Trig: FreeRun ‘AvglHeld: 100/100
HIFGainow #Anten: 20 0B Radio Device: BTS

0 dBidiv Ref 30.00 dBm

Center 2.437 GHz ‘Span 30 MHz
#Res BW 1MHz #VBW 3 MHz Sweep 1.333 ms|
Channel Power Power Spectral Density
20.10 dBm /17.6e mHz |l -52.37 dBm Hz W

s sTATUS

11n HT20 Mode 8 CH 11n HT20 Mode 11 CH
KwdSpedmhuI,wu Channel Pomer ol Keyamght Spectrum Anshzer - Channel Pamer o |
kL ; ] 124732 PMDec 07,2016 AL ; 3 ) ALian 2010 1248142 PMDRc 07, 2016
‘ C.nlzr Freq: :umm GH Radio Std: None ‘ Center Freq: 2.462000000 GHz Radie Std: None
- Trig: Free Run Avg|Hold: 100/100 w4~ Trig: Free Run Avg|Hold: 100/100
#F Gain:Low #Anen: 20 d8 Radio Device: BTS #F Gain:Low #Anen: 20 dB Radio Device: B8TS
0asidiv_ Ref 30,00 dBm odsi@y  Ref 30.00 dBm
Log T Log ‘
i !
’ I
| |
I I
! 1
Center 2447 GHz Span 30 MHz Center 2.462 GHz Span 30 MHz
FRes B 1 MHz_ B 3WHz Sweep 1.333ms|[ | [#Res BW 1WHz_ #VBW 3 WMz Sweep 1333 ms
Channel Power Power Spectral Density Channel Power Power Spectral Density
20.29 dBm /17.66 MHz [l -52.18 dBm vz W 15.35 dBm /17.67 mHz [l -57.12dBm Hz:
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REPORT NO: 4787592605-E1V2 DATE: DEC 26, 2016
FCC ID: 2AJKO-PMACS1WI

10.5. PSD
LIMITS

FCC §15.247

The power spectral density conducted from the transmitter to the antenna shall not be greater
than 8 dBm in any 3 kHz band during any time interval of continuous transmission.

TEST PROCEDURE

Power Spectral Density was performed utilizing the “Method PkPSD(10.1)” under KDB558074
D01 DTS Meas Guidance v03r05
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REPORT NO: 4787592605-E1V2

DATE: DEC 26, 2016

FCC ID: 2AJKO-PMACS1WI
RESULTS
10.5.1. 802.11b MODE IN THE 2.4 GHz BAND
PSD Results
Frequency | PSD Meas Final PSD Limit Margin
Channel
[MHz] [dBm] [dBm] [dBm] [dB]
Low 2412 5.65 5.650 8.00 -2.350
Mid 2437 5.661 5.661 8.00 -2.339
High 2462 5.902 5.902 8.00 -2.098
10.5.2. 802.11g MODE IN THE 2.4 GHz BAND
PSD Results
Frequency | PSD Meas Final PSD Limit Margin
Channel
[MHz] [dBm] [dBm] [dBm] [dB]
1 2412 -15.383 -15.383 8.00 -23.383
4 2427 -11.737 -11.737 8.00 -19.737
6 2437 -11.459 -11.459 8.00 -19.459
8 2447 -11.128 -11.128 8.00 -19.128
11 2462 -16.355 -16.355 8.00 -24.355
10.5.3. 802.11n HT20 MODE IN THE 2.4 GHz BAND
PSD Results
- | Frequency | PSD Meas Final PSD Limit Margin
anne [MHz] [dBm] [dBm] [dBm] [dB]
1 2412 -17.634 -17.634 8.00 -25.634
4 2427 -14.180 -14.180 8.00 -22.180
6 2437 -14.501 -14.501 8.00 -22.501
8 2447 -14.551 -14.551 8.00 -22.551
11 2462 -18.981 -18.981 8.00 -26.981
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REPORT NO: 4787592605-E1V2
FCC ID: 2AJKO-PMACS1WI

DATE: DEC 26, 2016

10.5.4. PSD PLOTS

Keyseght Spectrum Aralyze - Swest 54 Wepoght Spectrum Anslyzer - swesd 54
AL z 2 an w1 RL 5 7 T
@Avg Type: RMS ] &Avg Type: RMS
PNO; Wide -+  1rig: Free Run Avg|Hold: 100/100 FNO Wide ~+- Trig: FreeRun Avg|Hold: 100/100
IFGain-Low #Atten: 30 48 IFGainLow #ARen: 20 48
géE.‘c\-- Ref 20.00 dBm Jcé-E'ci. Ref 20.00 dBm
Center 2.412000 GHz Span 17.73 MHz Center 2.437000 GHz Span 17.70 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 562.7 ms (20001 pts) #Res BW 3.0 kHz #VBW 10 kHz Sweep 562.7 ms (20001 pts)

Keysrght Spectrum Analyzer - Swesd 54
AL 3

11b Mode High CH

0 dBidi Ref 20.00 dBm
Log

Center 2.462000 GHz
#Res BW 3.0 kHz

(35
] Avg Type: RMS
PNG Wide -+ Trig: FreeRun Avg|Held: 1001100
WFGainLow #Aren: 30 dB
Span 17.73 MHz
#VBW 10 kHz Sweep 562.7 ms (20001 pts)
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REPORT NO: 4787592605-E1V2
FCC ID: 2AJKO-PMACS1WI

DATE: DEC 26, 2016

11g Mode 1 CH

11g Mode 4 CH

Keysaght Spectrum Analyzer - Swepd A
AL R Q

@Avg Type: RMS
AvglHold: 100/100

e~ Trig: Free Run

PNO: Wide
IFGain-Low Anen: 20 4B

0deidv Ref 10.00 dBm
Log

Feyasght Spectrum Analyzes - Swegt 54
AL 3

] "~ Avg Type: RMS

o -+~ Trig: FreeRun AvglHold: 100/100

PNO: Wids
IFGain-Low Anen: 20 dB

Center 2.41200 GHz

#Res BW 3.0 kHz #VBW 10 kHz

Span 24.74 MHz
Sweep 785.3 ms (20001 pts)

0deidiv Ref 10.00 dBm
Log

Center 2.42700 GHz
#Res BW 3.0 kHz

Span 24.80 MHz

#VBW 10 kHz Sweep 788.0 ms (20001 pts)

Feyasght Spectrum Analyzes - Swegt 54
AL 3

11g Mode 6 CH

10 dB/di Ref 10.00 dBm
Log

FNG Wide -+ Trig: FreeRun
Anen: 2068

IFGain-Low

"~ Avg Type: RMS
‘AvglHold: 100100

Center 2.43700 GHz
#Res BW 3.0 kHz

#VBW 10 kHz

Tam

Sweep 788.0 ms (20001 pts)

Span 24.80 MHz

11g Mode 8 CH

11g Mode 11 CH

eysght Specinum Analycer  Swegt 54
"L TG &
#Avg Type: RMS

AvglHold: 100/100

TG ,M‘,,. v~ Trig:FreeRun
IFGain:Low Atten: 20 dB

0 dBidi Ref 10.00 dBm
Log

=
06,2018

epsght Spectram Anhyzes - Swept S
AL

] vy Type: RMS
NG Wide -+- Trig: FreeRun AvglHold: 100/100

10 dB/di Ref 10.00 dBm
Log

IFGainLow Atten: 20 6B

Center 2.44700 GHz
#Res BW 3.0 kHz #VBW 10 kHz

s sTans

Span 24.79 MHz

Sweep 786.7 ms (20001 pts)

Center 2.46200 GHz
#Res BW 3.0 kHz

msc i Alignment Completed

Span 24.75 MHz

#VBW 10 kHz Sweep 785.3 ms (20001 pts)
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REPORT NO: 4787592605-E1V2
FCC ID: 2AJKO-PMACS1WI

DATE: DEC 26, 2016

11n HT20 Mode 1 CH

11n HT20 Mode 4 CH

P —

NO: Wide
o

0deidv Ref 10.00 dBm
Log

e~ Trig: Free Run
Auen: 2048

@Avg Type: RMS
AvglHold: 100/100

T

w&‘c e Trig: FreeRun
o Atten: 20 6B

0deidiv Ref 10.00 dBm
Log

Avg Type: RMS
AvglHold: 100/100

Center 2.41200 GHz

#Res BW 3.0 kHz #VBW 10 kHz

Span 26.48 MHz
Sweep 841.3 ms (20001 pts)

Center 2.42700 GHz

#Res BW 3.0 kHz #VBW 10 kHz

Span 26.52 MHz
Sweep 842.7 ms (20001 pts)

11n HT20 Mode 6 CH

Feyasght Spectrum Analyzes - Swegt 54
AL 3

FNG Wide -+ Trig: FreeRun
Anen: 2068

IFGain-Low

10 dB/di Ref 10.00 dBm
Log

"~ Avg Type: RMS
‘AvglHold: 100100

Center 2.43700 GHz

#Res BW 3.0 kHz #VBW 10 kHz

Span 26.52 MHz
Sweep 842.7 ms (20001 pts)

sTam

11n HT20 Mode 8 CH

11n HT20 Mode 11 CH

T ——

e

] #ég Typs: RMS ] #Avg Typs: RMS
PR Wide -+~ Trig: FreeRun AvglHold: 100/100 PR Wide -+ Trig: FreeRun Avg|Hold: 1001100
1FGainow Atten: 2048 IFGaindow Atten: 20 dB.
0 dBidi Ref 10.00 dBm 10 dBldi Ref 10.00 dBm
Log Log
!

Center 2.44700 GHz Span 26.49 MHz Center 2.46200 GHz Span 26.50 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 841.3 ms (20001 pts) #Res BW 3.0 kHz #VBW 10 kHz Sweep 841.3 ms (20001 pts)
usc sTATuS) sc sTam,
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REPORT NO: 4787592605-E1V2 DATE: DEC 26, 2016
FCC ID: 2AJKO-PMACS1WI

10.6. OUT-OF-BAND EMISSIONS

LIMITS

FCC §15.247 (d)

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band
that contains the highest level of the desired power, based on either an RF conducted or a
radiated measurement, provided the transmitter demonstrates compliance with the peak
conducted power limits. If the transmitter complies with the conducted power limits based on the
use of RMS averaging over a time interval, as permitted under paragraph (b)(3) of this section,
the attenuation required under this paragraph shall be 30 dB instead of 20 dB. Attenuation
below the general limits specified in §15.209(a) is not required.

TEST PROCEDURE

The transmitter output is connected to a spectrum analyzer with RBW = 100 kHz, VBW = 300
kHz, peak detector, and max hold. Measurements utilizing these settings are made of the in-
band reference level, bandedge (where measurements to the general radiated limits will not be
made) and out-of-band emissions.
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REPORT NO: 4787592605-E1V2 DATE: DEC 26, 2016
FCC ID: 2AJKO-PMACS1WI

RESULTS
10.6.1. 802.11b MODE IN THE 2.4 GHz BAND
Low Channel BandEdge
BE Keysight Spectrum Analyzer - Swept SA ===
RL [ RF [s0q DbC [ CORREC | | SENSE:INT| | ALIGN AUTO | 04:35:18 PMDec 06, 2016
#Avg Type: RMS TRACE 3456
PNO: Fast —»— Trig: FreeRun Avg|Hold: 100/100 TYPE| M WA
IFGain:Low Atten: 40 dB DET|P
Mkr1 2.398 732 5 GHz
0g8/c__Ref 30.00 dBm -29.956 dBm
20.0
10.0
0.00
100
-13.19 dBmf
=200
300 ’
40,0 i
500
60,0
Center 2.40000 GHz Span 50.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.667 ms (20001 pts)
IMSG STATUS
Low Channel Spurious
BE Keysight Spectrum Analyzer - Swept SA =R =R =
RL [ RF [s0q DbC [ CORREC | | SENSE:INT| | ALIGN AUTO | 05:43:24 PMDec 06, 2016
r ‘ #Avg Type: RMS TRAGE] 3456
PNO: Fast +#»- Trig: FreeRun Avg|Held: 100/100 TYPE| M WA
| IFGain:Low Atten: 20 dB DeT|P
Mkr3 26.349 1 GHz
10 dBidiv__Ref 10.00 dBm -45.277 dBm
Log ¥
0.00
-10.0 EEREL
=200
300
00 q
500 VTR BappaprrL . i
B0.0 | TN T
700
0.0
Start 30 MHz Stop 26.50 GHz
Res BW 100 kHz #/BW 300 kHz Sweep 973.3 ms (40001 pts
WA WODETRISC] X | v | FUNCTION ] FUNCTIONWDIH] FUNCTION VALUE -
1 N f 2413 6 GHz 4.307 dBm
2 N f 3.216 3 GHz -47.585dBm
N f 26.349 1 GHz 45277 dBm
4
5 =
6
7
8
9
10 I
1 -
4 L ] 3
IMSG STATUS
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REPORT NO: 4787592605-E1V2 DATE: DEC 26, 2016
FCC ID: 2AJKO-PMACS1WI

Middle Channel BandEdge
BM Keysight Spectrum Analyzer - Swept SA ==
RL RF [s0@ DC | CORREC | [ SENSE:INT] | ALIGN AUTO 04:30:55 PM Dec 06, 2016
#Avg Type: RMS TRACE 3456
PNO: Wide -»— Trig: FreeRun Avg|Held: 100/100 TYPE| M WARAAY
IFGain:Low Atten: 40 dB DET|P
Mkr1 2.438 051 5 GHz
{0 geiciv__Ref 30.00 dBm 6.811 dBm
200
00 .
0.00
100
-13.19 dBmf
200
300 —
40,0
500
600
Center 2.43700 GHz Span 30.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms (20001 pts)
IMSG STATUS
Middle Channel Spurious
BE Keysight Spectrum Analyzer - Swept SA o]l =]
RL [ RF [50@ DC | CORREC | [ SENSE:INT] | ALIGN AUTO | 05:46:47 PM Dec 06, 2016
r #Avg Type: RMS TRAGE] 3456
PNO: Fast -+ Trig: FreeRun Avg|Held: 100/100 TYPE| M AR
| IFGain:Low Atten: 20 dB DET|P
Mkr3 26.357 1 GHz
10 dBidiv__ Ref 10.00 dBm -45.149 dBm
Log )f
0.00
-10.0 REAEL
200
300
0 '
500 - e
500 L L
700
0.0
Start 30 MHz Stop 26.50 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 973.3 ms (40001 pts
[WRWODETRISC] X | v | FUNCTION ] FUNCTIONWDIH] FUNCTON VALUE -
1 N f 24381 GHz 6.588 dBm
2 N f 3.249 4 GHz -47.541 dBm
N f 26.357 1 GHz 45149 dBm
4
5 E
6
7
8
9
10 I
1 =
< 0 o
IMSG STATUS
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REPORT NO: 4787592605-E1V2 DATE: DEC 26, 2016
FCC ID: 2AJKO-PMACS1WI

High Channel BandEdge
BN Keysight Spectrum Analyzer - Swept SA = =R
RL [ RF [s0@ DC | CORREC | [ SENSE:INT] | ALIGN AUTO 04:36:38 PM Dec 06, 2016
‘ #Avg Type: RMS TRACE 3456
PNO: Fast +#»- Trig: FreeRun Avg|Held: 100/100 TYPE| M WAMAAY
IFGain:Low Atten: 40 dB DET|P
Mkr1 2.484 570 0 GHz
{0 geiciv__Ref 30.00 dBm -38.329 dBm
200
10.0
0.00
100
-13.19 dBmf
200
300
40,0 NIVERRTIN | | (NTIRESED WY 1 SO SRS DT B (1Y FUPUTN DTS T L WO S T PP gy -
500
600
Center 2.48350 GHz Span $0.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.667 ms (20001 pts)
IMSG STATUS
High Channel Spurious
BM Keysight Spectrum Analyzer - Swept SA ==
RL [ RF [50@ DC | CORREC | [ SENSE:INT] | ALIGN AUTO | 05:49:48 PM Dec 06, 2016
r #Avg Type: RMS TRAGE] 3456
PNO: Fast -+ Trig: FreeRun Avg|Held: 100/100 TYPE| M AR
| IFGain:Low Atten: 20 dB DET|P
Mkr3 26.303 5 GHz
10 dBidiv__Ref 10.00 dBm -45.083 dBm
Log ¥
0.00
-10.0 REAEL
200
300
0 q
500 ke e
SB0.0 ol PR WYY
700
0.0
Start 30 MHz Stop 26.50 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 973.3 ms (40001 pts
[WRWODETRISC] X | v | FUNCTION ] FUNCTIONWDIH] FUNCTON VALUE -
1 N f 2463 3 GHz 5.054 dBm
2 N f 3.282 5 GHz 47.831dBm
N f 26.303 5 GHz -45.083 dBm
4
5 E
6
7
8
9
10 I
1 =
< 0 o
IMSG STATUS
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REPORT NO: 4787592605-E1V2

FCC ID: 2AJKO-PMACS1WI

DATE: DEC 26, 2016

10.6.2.

802.11g MODE IN THE 2.4 GHz BAND

1 Channel BandEdge

#Res BW 100 kHz

IMSG

BN Keysight Spectrum Analyzer - Swept SA N
RL [ RF [s0q DbC [ CORREC | | SENSE:INT| | ALIGN AUTO | 04:41:33 PMDec 06, 2016
r #Avg Type: RMS TRACE 3456
PNO: Fast +#»- Trig: FreeRun Avg|Held: 100/100 TYPE hph—!—‘—!—w
IFGain:Low Atten: 40 dB DET)
Mkr1 2.398 917 5 GHz
jodBidiv_ Ref 30.00 dBm -31.029 dBm
og
200
10.0
0.00
-100
=200 —
300 ’ I
-40.0 T
-50.0
600
Center 2.40000 GHz Span $0.00 MHz

#VBW 300 kHz Sweep 2.667 ms (20001 pts)

STATUS

1 Channel Spurious

BE Keysight Spectrum Analyzer - Swept SA ===
RL [ RF [s0@ DC | CORREC | [ SENSE:INT] | ALIGN AUTO | 05:52:00 PM Dec 06, 2016
r #Avg Type: RMS TRACE 3456
PNO: Fast +#»- 1rig: FreeRun Avg|Held: 100/100 TYPE gl
| IFGain:Low Atten: 20 dB DET]
Mkr3 26.257 1 GHz
0 geiciv__Ref 10.00 dBm -44.811 dBm
0.00
-10.0
200 1 @I
300
400 d
500 - ey
00 oL A
700
0.0
Start 30 MHz Stop 26.50 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 973.3 ms (40001 pts
[WRVODETRCISC] X | ¥ | FUNCTION | FUNCTIONWIDTH] FUNCTION VALUE B
1 N f 2.411 6 GHz -2.370 dBm
2 N f 3.216 3 GHz 47.534 dBm
N f 26.257 1 GHz -44.811 dBm
4
5 H
6
7
8
9
10
11

0 ]

STATUS
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REPORT NO: 4787592605-E1V2 DATE: DEC 26, 2016
FCC ID: 2AJKO-PMACS1WI

4 Channel BandEdge
BM Keysight Spectrum Analyzer - Swept SA ==
RL [ RF [s0@ DC | CORREC | [ SENSE:INT] | ALIGN AUTO | 04:39:15 PM Dec 06, 2016
‘ #Avg Type: RMS TRACE 3456
PNO: Fast +#»- Trig: FreeRun Avg|Held: 100/100 TYPE| M WAMAAY
IFGain:Low Atten: 40 dB DET|P
Mkr1 2.399 247 5 GHz
{0 geiciv__Ref 30.00 dBm -35.994 dBm
200
10.0
0.00
100
-17.96 dBm|
200
300 ’
40,0 AT TR L
500
600
Center 2.40000 GHz Span $0.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.667 ms (20001 pts)
IMSG STATUS
4 Channel Spurious
BM Keysight Spectrum Analyzer - Swept SA ==
RL [ RF [50@ DC | CORREC | [ SENSE:INT] | ALIGN AUTO | 05:54:40 PM Dec 06, 2016
r ‘ #Avg Type: RMS TRAGE] 3456
PNO: Fast -+ Trig: FreeRun Avg|Held: 100/100 TYPE| M AR
| IFGain:Low Atten: 20 dB DET|P
Mkr3 26.270 4 GHz
0 geiciv__Ref 10.00 dBm -44.748 dBm
0.00
-10.0
-17 .86 dbm|
200
300
0o q
500 I S
SB0.0 il Y VY
700
0.0
Start 30 MHz Stop 26.50 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 973.3 ms (40001 pts
WA WODETRISC] X | v | FUNCTION ] FUNCTIONWDIH] FUNCTON VALUE -
1 N f 2.426 9 GHz 1.643 dBm
2 N f 3.236 2 GHz -44.030 dBm
N f 26.270 4 GHz 44748 dBm
4
5 E
6
7
8
9
10 I
1 =
4 T ] 3
IMSG STATUS
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REPORT NO: 4787592605-E1V2 DATE: DEC 26, 2016
FCC ID: 2AJKO-PMACS1WI

6 Channel BandEdge
BN Keysight Spectrum Analyzer - Swept SA = =R
RL [ RF [s0@ DC | CORREC | [ SENSE:INT] | ALIGN AUTO | 04:38:13 PM Dec 06, 2016
#Avg Type: RMS TRACE 3456
PNO: Wide -»— Trig: FreeRun Avg|Held: 100/100 TYPE| M WARAAY
IFGain:Low Atten: 40 dB DET|P
Mkr1 2.437 930 0 GHz
{0 geiciv__Ref 30.00 dBm 2.037 dBm
200
10.0
0.00 e s
100
-17.96 dBm|
200
300
40,0
500
600
Center 2.43700 GHz Span 30.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms (20001 pts)
msa | i) Alignment Completed sTATUS
6 Channel Spurious
BM Keysight Spectrum Analyzer - Swept SA ==
RL [ RF [50@ DC | CORREC | [ SENSE:INT] | ALIGN AUTO | 05:57:11 PMDec 06, 2016
r #Avg Type: RMS TRAGE 3456
PNO: Fast -+ Trig: FreeRun Avg|Held: 100/100 TYPE| M AR
| IFGain:Low Atten: 20 dB DET|P
Mkr3 26.277 7 GHz
0 geiciv__Ref 10.00 dBm -44.857 dBm
0.00
-10.0
-17 .86 dbm|
200
300
0o ﬂ
500 B it
500 i Sgie
700
0.0
Start 30 MHz Stop 26.50 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 973.3 ms (40001 pts
WA WODETRISC] X | v | FUNCTION ] FUNCTIONWDIH] FUNCTON VALUE -
1 N f 24315 GHz 1.002 dBm
2 N f 3.249 4 GHz -44.546 dBm
N f 26.277 7 GHz -44.857 dBm
4
5 E
6
7
8
9
10 I
1 =
4 T ] 3
IMSG STATUS
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REPORT NO: 4787592605-E1V2
FCC ID: 2AJKO-PMACS1WI

DATE: DEC 26, 2016

8 Channel BandEdge

‘ Keysight Spectrum Analyzer - Swept SA

=SS = =

04:40:08 PMDec 06, 2016

RL RF [s0@ DC | CORREC | [ SENSE:INT] [ ALIGN AUTO |
‘ #Avg Type: RMS TRAGE[L 23456
PNO: Fast +#»- Trig: FreeRun Avg|Held: 100/100 TYPE| M WAMAAY
IFGain:Low Atten: 40 dB DET|P
Mkr1 2.485 115 0 GHz
1L%;iB!div Ref 30.00 dBm -38.272 dBm
200
100
0.00
100
-17.96 dBm|
200
300
-40.0 albre L TN NS USRS " I ey —
-50.0
0.0
Center 2.48350 GHz Span $0.00 MHz

#Res BW 100 kHz #V/BW 300 kHz

IMSG

Sweep 2.667 ms (20001 pts)

STATUS

8 Channel Spurious

BE Keysight Spectrum Analyzer - Swept SA

=

RL [ RF [50@ DC | CORREC | [ SENSE:INT] ALIGN AUTO | 05:59:53 PM Dec 06, 2016
r ‘ #Avg Type: RMS TRAGE] 3456
PNO: Fast -+ Trig: FreeRun Avg|Held: 100/100 TYPE| M WA
| IFGain:Low Atten: 20 dB oeTlP
Mkr3 26.333 2 GHz
0 geiciv__Ref 10.00 dBm -44.967 dBm
0.00
100
-17 .86 dbm|
200
300
0 ‘
500 ———]
500 it
700
0.0
Start 30 MHz Stop 26.50 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 973.3 ms (40001 pts
[WRmoDE TR S X ] FUNCTION VALUE B
N f 2441 4 GHz 1.332dBm
N f 3.262 6 GHz -44.091 dBm
N f 26.333 2 GHz -44.967 dBm

m

i

STATUS
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REPORT NO: 4787592605-E1V2 DATE: DEC 26, 2016
FCC ID: 2AJKO-PMACS1WI

11 Channel BandEdge
BM Keysight Spectrum Analyzer - Swept SA ==
RL [ RF [s0@ DC | CORREC | [ SENSE:INT] | ALIGN AUTO | 04:42:42 PM Dec 06, 2016
‘ #Avg Type: RMS TRACE 3456
PNO: Fast +#»- Trig: FreeRun Avg|Held: 100/100 TYPE| M WAMAAY
IFGain:Low Atten: 40 dB DET|P
Mkr1 2.483 560 0 GHz
{0 geiciv__Ref 30.00 dBm -37.132 dBm
200
10.0
0.00
100
00 -22.80 B
300
40,0 TR | U AT RS F OO R e ma y 1 o —
500
600
Center 2.48350 GHz Span $0.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.667 ms (20001 pts)
IMSG STATUS
11 Channel Spurious
BE Keysight Spectrum Analyzer - Swept SA o]l =]
RL [ RF [50@ DC | CORREC | [ SENSE:INT] | ALIGN AUTO | 06:02:39 PM Dec 06, 2016
r ‘ #Avg Type: RMS TRAGE] 3456
PNO: Fast -+ Trig: FreeRun Avg|Held: 100/100 TYPE| M AR
| IFGain:Low Atten: 20 dB DET|P
Mkr3 26.250 5 GHz
0 geiciv__Ref 10.00 dBm -44.346 dBm
0.00
-10.0
200 :
300 ﬁl
400 .I
500 _ =]
500 L
700
0.0
Start 30 MHz Stop 26.50 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 973.3 ms (40001 pts
WA WODETRISC] X | v | FUNCTION ] FUNCTIONWDIH] FUNCTON VALUE -
1 N f 2.467 9 GHz -3.736 dBm
2 N f 3.282 5 GHz -48.983 dBm
N f 26.250 5 GHz -44.346 dBm
4
5 E
6
7
8
9
10 I
1 =
< 0 o
IMSG STATUS
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REPORT NO: 4787592605-E1V2

FCC ID: 2AJKO-PMACS1WI

DATE: DEC 26, 2016

10.6.3. 802.11n HT20 MODE IN THE 2.4 GHz BAND
1 Channel BandEdge
—ﬁ Keysight Spectrum Analyzer - Swept SA o )
RL [ RF [s0q DbC [ CORREC | | SENSE:INT| | ALIGN AUTO | 04:44:05 PMDec 06, 2016
r #Avg Type: RMS TRACE 3456
PNO: Fast +#»- Trig: FreeRun Avg|Held: 100/100 TYPE| M WAL
IFGain:Low Atten: 40 dB DET|P
Mkr1 2.399 825 0 GHz
1L%;iB!div Ref 30.00 dBm -33.196 dBm
200
10.0
0.00
-100
=200
-24.40 dem|
300 * —
-40.0 o
-50.0
600
Center 2.40000 GHz Span $0.00 MHz

#Res BW 100 kHz

IMSG

#V/BW 300 kHz

Sweep 2.667 ms (20001 pts)

STATUS

1 Channel Spurious

2413 0 GHz
3.2167 GHz
26.363 7 GHz

BN Keysight Spectrum Analyzer - Swept SA =0 =R
RL [ RF [s0@ DC | CORREC | [ SENSE:INT] | ALIGN AUTO 06:06:16 PM Dec 06, 2016
r #Avg Type: RMS TRAGE] 3456
PNO: Fast +#»- 1rig: FreeRun Avg|Held: 100/100 TYPE| M WA
| IFGain:Low Atten: 20 dB DET|P
Mkr3 26.363 7 GHZz
0geiciv__Ref 10.00 dBm -44.852 dBm
0.00
-10.0
-20.0 2440 dEm|
300
ano '
50,0 .
600 Lo
700
0.0
Start 30 MHz Stop 26.50 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 973.3 ms (40001 pts

W[ WobETR[Sc] x| v | FUNCTON ] FUNCTON WD

-4.726 dBm
49,653 dBm
-44.852 dBm

FUNCTION VALUE -

m

i

STATUS
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4 Channel BandEdge

BN Keysight Spectrum Analyzer - Swept SA = =R
RL [ RF [s0@ DC | CORREC | [ SENSE:INT] | ALIGN AUTO | 04:46:17 PM Dec 06, 2016
‘ #Avg Type: RMS TRACE 3456
PNO: Fast +#»- Trig: FreeRun Avg|Held: 100/100 TYPE| M WAMAAY
IFGain:Low Atten: 40 dB DET|P
Mkr1 2.399 220 0 GHz
{0 geiciv__Ref 30.00 dBm -37.376 dBm
200
100
0.00
100
200 =20 oy
300
-40.0 ke ”J
-50.0
0.0
Center 2.40000 GHz Span $0.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.667 ms (20001 pts)
IMSG STATUS
4 Channel Spurious
BE Keysight Spectrum Analyzer - Swept SA o]l =]
RL RF [50@ DC | CORREC | [ SENSE:INT] | ALIGN AUTO 06:08:38 PM Dec 06, 2016
r ‘ #Avg Type: RMS TRAGE] 3456
PNO: Fast -+ Trig: FreeRun Avg|Held: 100/100 TYPE| M AR
| IFGain:Low Atten: 20 dB DET|P
Mkr3 26.245 2 GHz
0 iy Ref 10.00 dBm -45.025 dBm
000
-10.0

00 2077 wﬂl
-30.0
-40.0 d

-50.0
-E00 L
-700
-80.0
Start 30 MHz Stop 26.50 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 973.3 ms (40001 pts
[MKRIMODEITRC[SCLL X [ Y | FUNCTION ] FUNCTION WIDTH] FUNCTION VALUE =
1 N f 24295 GHz -1.017 dBm
2 N f 3.236 2 GHz -46.428 dBm
N f 26.245 2 GHz -45.025 dBm
4
5 E
6
7
8
9
10 W
1 -
4 T ] 3
IMSG STATUS
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REPORT NO: 4787592605-E1V2 DATE: DEC 26, 2016
FCC ID: 2AJKO-PMACS1WI

6 Channel BandEdge

BN Keysight Spectrum Analyzer - Swept SA = =R
RL [ RF [s0@ DC | CORREC | [ SENSE:INT] | ALIGN AUTO | 04:45:03 PM Dec 06, 2016
#Avg Type: RMS TRACE 3456
PNO: Wide -»— Trig: FreeRun Avg|Held: 100/100 TYPE| M WARAAY
IFGain:Low Atten: 40 dB DET|P
Mkr1 2.439 524 5 GHz
{0 geiciv__Ref 30.00 dBm -0.766 dBm
200
10.0
000 ¢ i
100
200 - @[
-30.0 Hisded
40,0
500
600
Center 2.43700 GHz Span 30.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms (20001 pts)
IMSG STATUS
6 Channel Spurious
BM Keysight Spectrum Analyzer - Swept SA ==
RL [ RF [50@ DC | CORREC | [ SENSE:INT] | ALIGN AUTO | 06:12:13 PM Dec 06, 2016
r ‘ #Avg Type: RMS TRAGE] 3456
PNO: Fast -+ Trig: FreeRun Avg|Held: 100/100 TYPE| M AR
| IFGain:Low Atten: 20 dB DET|P
Mkr3 26.258 5 GHz
0 geiciv__Ref 10.00 dBm -44.270 dBm
0.00
-10.0

00 2077 wﬂl
-30.0
-40.0 d

-50.0 Y

00 g it

-

800

Start 30 MHz Stop 26.50 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 973.3 ms (40001 pts

[MKRIMODETRC[SCL] X [ v ] FUNCTION [ FUNCTIONWIDTH] FUNCTION VALUE 3
1 N f 24381 GHz -1.409 dBm
2 N f 3.249 4 GHz 47199 dBm
N f 26.258 5 GHz -44.270 dBm
4
5 E
6
7
8
9
10 M
11 =
4 T ] 3
msG 1) Alignment Completed sTATUS
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8 Channel BandEdge

BN Keysight Spectrum Analyzer - Swept SA = =R
RL [ RF [s0@ DC | CORREC | [ SENSE:INT] | ALIGN AUTO | 04:47:19 PMDec 06, 2016
‘ #Avg Type: RMS TRACE 3456
PNO: Fast +#»- Trig: FreeRun Avg|Held: 100/100 TYPE| M WAMAAY
IFGain:Low Atten: 40 dB DET|P
Mkr1 2.486 357 5 GHz
{0 geiciv__Ref 30.00 dBm -38.988 dBm
200
10.0
0.00
100
200 =hemmt]
300
40,0 LT T P .
500
600
Center 2.48350 GHz Span $0.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.667 ms (20001 pts)
IMSG STATUS
8 Channel Spurious
BE Keysight Spectrum Analyzer - Swept SA o]l =]
RL RF [50@ DC | CORREC | [ SENSE:INT] | ALIGN AUTO 06:14:36 PM Dec 06, 2016
r ‘ #Avg Type: RMS TRAGE] 3456
PNO: Fast -+ Trig: FreeRun Avg|Held: 100/100 TYPE| M AR
| IFGain:Low Atten: 20 dB DET|P
Mkr3 26.281 6 GHz
0 iy Ref 10.00 dBm -44.542 dBm
0.00
-10.0

00 2077 wﬂl
-30.0
-40.0 d

-50.0

00 ) Wittt

-

800

Start 30 MHz Stop 26.50 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 973.3 ms (40001 pts

WD R[] X | ¥ | FUNCTioN ] FNCrionwior FUNCTON VALUE -
N f

1 24441 GHz -1.176 dBm
2 N f 3.262 6 GHz -46.417 dBm
N f 26.281 6 GHz 44542 dBm

4

5 E

6

7

8

9
10 I
11 -
4 T ] 3

MSG STATUS
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11 Channel BandEdge
BN Keysight Spectrum Analyzer - Swept SA = =R
RL [ RF [s0@ DC | CORREC | [ SENSE:INT] | ALIGN AUTO | 04:49:08 PM Dec 06, 2016
#Avg Type: RMS TRACE 3456
PNO: Fast +#»- Trig: FreeRun Avg|Held: 100/100 TYPE| M WAMAAY
IFGain:Low Atten: 40 dB DET|P
Mkr1 2.483 632 5 GHz
{0 geiciv__Ref 30.00 dBm -37.737 dBm
200
10.0
0.00
100
200
-24 .85 dlEm|
300
400 ’ , Y. " N P T - | -
500
600
Center 2.48350 GHz Span $0.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.667 ms (20001 pts)
IMSG STATUS
11 Channel Spurious
BE Keysight Spectrum Analyzer - Swept SA o]l =]
RL [ RF [50@ DC | CORREC | [ SENSE:INT] | ALIGN AUTO | 06:20:41 PM Dec 06, 2016
r #Avg Type: RMS TRAGE] 3456
PNO: Fast -+ Trig: FreeRun Avg|Held: 100/100 TYPE| M AR
| IFGain:Low Atten: 20 dB DET|P
Mkr3 26.008 3 GHz
0 geiciv__Ref 10.00 dBm -44.860 dBm
0.00
-10.0
-20.0 -24 85 dBm|
300
0o {0
500 NPT iy
500 [
700
0.0
Start 30 MHz Stop 26.50 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 973.3 ms (40001 pts
[WRWODETRISC] X | vV | FUNCTION ] FUNCTIONWDIH] FUNCTON VALUE -
1 N f 2463 3 GHz -5.923 dBm
2 N f 3.282 5 GHz -50.770 dBm
N f 26.008 3 GHz -44.860 dBm
4
5 E
6
7
8
9
10 I
1 =
4 T ] 3
IMSG STATUS
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REPORT NO: 4787592605-E1V2 DATE: DEC 26, 2016
FCC ID: 2AJKO-PMACS1WI

11. RADIATED TEST RESULTS

11.1. LIMITS AND PROCEDURE

LIMITS

FCC §15.205 and §15.209

Limits for radiated disturbance of an intentional radiator
Frequency range (MHz) Limits (uV/m) Measurement Distance (m)

0.009 - 0.490 2400/ F (kHz) 300
0.490 — 1.705 24000 / F (kHz) 30
1.705 - 30.0 30 30
30-88 100** 3
88 -216 150** 3
216 — 960 200** 3
Above 960 500 3

** Except as provided in paragraph (g), fundamental emissions from intentional radiators
operating under this section shall not be located in the frequency bands 54-72 MHz, 76-88 MHz,
174-216 MHz or 470-806 MHz. However, operation within these frequency bands is permitted
under other sections of this part, e.g. §§ 15.231 and 15.241.
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TEST PROCEDURE

The EUT is placed on a non-conducting table 80 cm above the ground plane for below 1GHz
and 150 cm for above 1GHz. The antenna to EUT distance is 3 meters. The EUT is configured in
accordance with ANSI C63.10. The EUT is set to transmit in a continuous mode.

For measurements below 1 GHz the resolution bandwidth is set to 100 kHz for peak detection
measurements or 120 kHz for quasi-peak detection measurements. Peak detection is used
unless otherwise noted as quasi-peak.

For measurements above 1 GHz the resolution bandwidth is set to 1 MHz; the video bandwidth
is set to 3 MHz for peak measurements and add duty cycle factor for average measurements.
(Restriced bandedge, Final detection of spurious harmonic emissions)

Duty cycle factor= 10log (1/x) For this sample B,G,N mode = 0dB (duty cycle >98%)

Pre-scans to detect harmonic and spurious emissions, the resolution bandwidth is set to 1 MHz;
the video bandwidth is set to 30 KHz for peak measurements.

The spectrum from 1 GHz to 26 GHz is investigated with the transmitter set to the lowest,
middle, and highest channels in each applicable band.

(From 30MHz to 1GHz, test was performed with the EUT set to transmit at the channel with
highest output power)

The frequency range of interest is monitored at a fixed antenna height and EUT azimuth. The

EUT is rotated through 360 degrees to maximize emissions received. The antenna is scanned

from 1 to 4 meters above the ground plane to further maximize the emission. Measurements are
made with the antenna polarized in both the vertical and the horizontal positions.

Note : Emission was pre-scanned from 9KHz to 30MHz; No emissions were detected which was
at least 20dB below the specification limit (consider distance correction factor).
Per FCC part 15.31(0), test results were not reported.

Formula for converting the filed strength from uV/m to dBuV/m is:
Limit (dBuV/m) = 20 log limit (uV/m)
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REPORT NO: 4787592605-E1V2 DATE: DEC 26, 2016
FCC ID: 2AJKO-PMACS1WI

11.2. TRANSMITTER ABOVE 1 GHz
11.2.1. TX ABOVE 1 GHz 802.11b MODE IN THE 2.4 GHz BAND

RESTRICTED BANDEDGE (LOW CHANNEL)

HORIZONTAL PEAK AND AVERAGE PLOT

12:UL SUWON Lab Chamber 2 Dec 2B16 10:08:38
Restricted Bondedge
= Project Number:4787592685
1 Client:Hill-Rom
Config:EUT
Mode:DTS 2.4 11k _BE_H_2412
185 Tested by:Chan Park /‘M*‘*N
95 [
//
= /
4(’ 85 /
3 !
c ; |
2 75 : |
& |
3 5 1 J’
§ 6
= P
Average Limit (dBuUym2
55 9 ! /
45 2 /
RS A
35
2.31 18.5MHz/ 2.415
Frequency (GHz)
Range (6Hz) REU/UBU  Ref/Attn Det/Avg Mode Sueep Pls  #oups/fode Position Rage (GHz) REU/VBU  Ref/Attn  Det/Avg Mode Sucep Pts  ups/fode  Position
1:2.3172.415 M6/ 112/5  PEAK/LogPur-Video  Bmeec(hutc) 2931 MAKH 198 degs 129 | 2:2.312.415  IMC-68)/3) 112/5  AUER/Fur Avg(RMS)  JSmsecChutc) 8901  16JTAUS 198 degs 123 o

HORIZONTAL DATA
Trace Markers

Meter 3117(0016 Corrected Average . L . . .
Frequency ) ) . Margin Peak Limit PK Margin Azimuth Height )
Marker (GH2) Reading Det 8717)_150 10dB[dB] Reading Limit (dB) (dBuV/m) (d8) (Degs) (cm) Polarity
(dBuv) 619 (dBuv/m) | (dBuv/m) €
1 *2.39 51.54 Pk 31.8 -28.4 54.94 - - 74 -19.06 198 129 H
2 *2.39 52.22 Pk 31.8 -28.4 55.62 - - 74 -18.38 198 129 H
3 *2.39 41.25 RMS 31.8 -28.4 44.65 54 -9.35 - - 198 129 H
4 *2.39 41.49 RMS 31.8 -28.4 44.89 54 -9.11 - - 198 129 H

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band
Pk - Peak detector

RMS - RMS detection
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FCC ID: 2AJKO-PMACS1WI

VERTICAL PEAK AND AVERAGE PLOT

12:UL SUWON Lab Chamber 28 Nov 2816 17:47:32
Restricted Bondedge
= Project Number:4787592685
1 Client:Hill-Rom
Config:ELT
Mode DTS 2.4 11k BE_U_2412
185 Tested by:Chan Park
g5
i oes
>
C
[
=3 75
e
~
3 65
@
’ :
5ol Average Limit (dBulym)
45 e
35
2.31 18.5MHz/ 2.415
Frequency (GHz)
Range (612) RGUMUBU  Ref/Aitn Det/Avg Mode Sucep Pls  ¥5ups/fode Position Range (6Hz) FGU/UBU  Rei/Attn  Dot/Avg Made Sucep s #5ups/fode  Fosition

VERTICAL DATA

Trace Markers

. Meter 3117(0016 Corrected Average Margi peak Limit PK Margi Azimuth Height
Marker re(g:f';cy Reading Det 8717).150 | 10dB[dB] Reading Limit (Zr:;" (j; V'/m') (d:;g'n (ZE')m”) (e'g) polarity
? (dBuv) 619 (dBuv/m) | (dBuv/m) uv/m egs cm
1 *2.39 54.33 Pk 31.8 -28.4 57.73 - - 74 -16.27 194 187 \%
2 *2.39 55.57 Pk 31.8 -28.4 58.97 - - 74 -15.03 194 187 \%
3 *2.39 43.22 RMS 31.8 -28.4 46.62 54 -7.38 - - 194 187 \%
4 *2.39 43.86 RMS 31.8 -28.4 47.26 54 -6.74 - - 194 187 \%

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band
Pk - Peak detector

RMS - RMS detection
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REPORT NO: 4787592605-E1V2
FCC ID: 2AJKO-PMACS1WI

DATE: DEC 26, 2016

AUTHORIZED BANDEDGE (HIGH CHANNEL)

HORIZONTAL PEAK AND AVERAGE PLOT

12:UL SUWON Lab Chamber 2 Dec 2016 18:08:17
Restricted Bondedge
Project Number:47875926085
115 Client:Hill-Rom
Config:EUT
Mode:DTS_2.4_11b_BE_H_2462
185 Tested by:Chan Park
QEMA\‘\
T \\\
85 \
0
N
; \
£ 75 \
e
S e | Wy ‘
g
< os W"\\N 2 Averoge Limit CdBILU/m)
4: \"‘”";W_
3!:
2.46 18. 3MHz/ 2.563
Frequency (GHz)
Range (GHz) REU/UBN  Ref/Aitn Det/Avg Mode Sueep Pls  foups/tode Position Range (GHz) REWUBW  Ref/Attn Det/Avg Mode Sueep Pts ¥5ups/Mode Position
1:2.46-2.563 1MC-6dB) /M 112/5  PEAK/LogPur-Video  Bmsec(huto) 8081  HAXH 191 degs 149 | 2:2.46-2.563 1MC-6B)/31 1125 AUER/Fur fvg(RHS)  Fmsec(huto) 8081  18BTAUG 191 degs 149 cm
Trace Markers
Meter 3117(0016 Corrected Average . o . . .
Frequency ) N L Margin Peak Limit PK Margin Azimuth Height B
Marker (GH2) Reading Det 8717)_150 10dB[dB] Reading Limit (dg) (dBuV/m) (d8) (Degs) (cm) Polarity
(dBuY) 619 (dBuv/m) | (dBuv/m) €
1 *2.484 51.28 Pk 32 -28.3 54.98 74 -19.02 191 149 H
2 *2.484 52.03 Pk 32 -28.3 55.73 74 -18.27 191 149 H
3 *2.484 38.76 RMS 32 -28.3 42.46 54 -11.54 191 149 H
4 *2.484 39.93 RMS 32 -28.3 43.63 54 -10.37 191 149 H
*

- indicates frequency in CFR15.205/IC7.2.2 Restricted Band
Pk - Peak detector

RMS - RMS detection
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REPORT NO: 4787592605-E1V2 DATE: DEC 26, 2016
FCC ID: 2AJKO-PMACS1WI

VERTICAL PEAK AND AVERAGE PLOT

| 5UL SUUON Lob Chamber 28 Nov 2816  17:37:21
Restricted Bondedge
- Project Number:4787592605
1 Client:Hi | l-Rom
Config:EUT
Mode:DTS_2.4_11b_BE_U_2462
185 Tested by:Chan Park
95
b 85
"y
L
(]
= 75
G
~
>
% 65
3 2
55 M Average Limit (dBulU/m)
¥
A5
35
2.46 18.3MH=z/ 2.563
Frequency (GHz)
Range (GHz) REU/UBU Ref/Attn  Det/Avg Mode Sueep Pla  #5ups/Mode Position Range (GHz) RE/UEU Ref/Attn  Det/Avg Mode Sueep Pts  ¥Sups/lode Position
Trace Markers
. Meter 3117(0016 Corrected Average Margi peak Limit PK Margi Azimuth Height
Marker re(g:f';cy Reading Det 8717).150 | 10dB[dB] Reading Limit (Zr:;" (j; V'/m') (d:;g'n (ZE')m”) (e'g) polarity
? (dBuv) 619 (dBuv/m) | (dBuv/m) uv/m egs cm
1 *2.484 54.17 Pk 32 -28.3 57.87 - - 74 -16.13 197 203 \
2 *2.484 55.3 Pk 32 -28.3 59 - - 74 -15 197 203 \
3 *2.484 43.2 RMS 32 -28.3 46.9 54 -7.1 - - 197 203 \%
4 *2.484 43.62 RMS 32 -28.3 47.32 54 -6.68 - - 197 203 \%

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band
Pk - Peak detector

RMS - RMS detection
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REPORT NO: 4787592605-E1V2 DATE: DEC 26, 2016
FCC ID: 2AJKO-PMACS1WI

HARMONICS AND SPURIOUS EMISSIONS

11@UL SUWON Lab Chamber 1 38 Nov 2816 B9:46:22
Rodioted Emissions 3-Meters
Pro ject Number:4787592685
1808 Client:Hill-Rom
Conf ig:EUT
Mode :DTS_2.4_HARM_ 1 1b_2412
95 Tested byg:Chan Park
80
T
t 78
o
N
C
2 68
- fAvg Limit (dBul/m)
€
> 58
@ 5
S *“""“"J ! 2 T 4 g W
48 ) Tl =) o 9 o
| Lol el -
%*WW i o
38
28
1 18 18
Frequency (GHz)
Range (6Hz) REU/UBU  Ref/Attn Det/fvg fods Swcep Pts  #Sups/ode Position Ronge (612 RGU/UBN  Ref/Atin Det/fvg Mods Sucep Pts  #ups/Mode Position
13 IHG-68)/38  112/18  PEAK/LogPur—Video BBnsec(duto) BT  HAXH 8-36Bdegs|  3:3-18 M(-6B)/Bk  B1/B  PEAK/LogPur-Video SBnsec(Auto) 1Bk HAXH B-Bdegs H
11@UL SUWON Lab Chamber 1 38 Nov 2816 B9:46:22
Radiated Emissions 3-Meters
Pro ject Number:4787592685
100 Client:Hill-Rom
Config:EUT
Mode:DTS_2.4_HARM_11b_2412
95 Tested by:Chan Park
80
5 78
5
C
I
- 60
= Avg Limit (dBuU/m)
~
>
> 58 2
3 @ 6
S o 8 18
L PE— 4 2 o
38
26
1 iz 18
Frequency (GHz)
Range (6H2) REU/UBU  Ref/Atin Dot/fvg Hods Susep Pts  5ups/Mode Position Range (612) RBU/UBH  Ref/Atin  Det/fug Mode Sucep Pte  ¥5ups/Miode Position

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 4787592605-E1V2 DATE: DEC 26, 2016
FCC ID: 2AJKO-PMACS1WI

LOW CHANNEL DATA

Trace Markers

Meter 3117(0016 Corrected - . o . . .
Marker Frequency Reading Det 8717)_150 3GHz_HP[d Reading Avg Limit Margin Peak Limit Margin Azimuth Height Polarity
(GHz) (dBuV) 619 B] (dBuV/m) (dBuv/m) (dB) (dBuVv/m) (dB) (Degs) (cm)
1 3.216 45.5 PK 32.6 -36.1 42 - - 74 -32 0-360 250 H
3 *4.825 41.22 PK 34 -33.5 41.72 - - 74 -32.28 0-360 150 H
5 6.432 40.62 PK 354 -30.9 45.12 - - 74 -28.88 0-360 250 H
7 7.232 37.65 PK 35.7 -30.8 42.55 - - 74 -31.45 0-360 150 H
9 9.648 33.35 PK 37.1 -27.4 43.05 - - 74 -30.95 0-360 150 H
2 3.216 51.72 PK 326 -36.1 48.22 - - 74 -25.78 0-360 150 \%
4 *4.828 38.82 PK 34 -33.5 39.32 - - 74 -34.68 0-360 250 v
6 6.432 39.9 PK 354 -30.9 444 - - 74 -29.6 0-360 250 v
8 7.233 36.48 PK 35.7 -30.8 4138 - - 74 -32.62 0-360 250 v
10 9.647 31.41 PK 37.1 -27.4 41.11 - - 74 -32.89 0-360 250 \
* - indicates frequency in CFR15.205/1C7.2.2 Restricted Band
PK — Peak detector
Radiated Emissions
Frequency Met?r 3117(0016 3GHz_HP[ Corre(fted Avg Limit Margin Peak Limit Margin Azimuth Height .
(GHz) '?Z:z'\'/‘)g Det 8712;150 de] (::z‘\’/'/”j) (dBuV/m) (dB) (dBuV/m) (dB) (Degs) (em | PoRY
3.216 52.94 PK2 32.6 -36.1 49.44 - - 74 -24.56 317 283 H
*4.824 53.44 PK2 34 -33.5 53.94 - - 74 -20.06 246 160 H
*4.824 41.3 MAv1 34 -33.5 41.8 54 -12.2 - - 246 160 H
6.432 47.24 PK2 35.4 -30.9 51.74 - - 74 -22.26 298 254 H
7.236 48.84 PK2 35.7 -30.8 53.74 - - 74 -20.26 252 144 H
3.216 56.54 PK2 32.6 -36.1 53.04 - - 74 -20.96 172 326 Vv
*4.824 51.24 PK2 34 -33.5 51.74 - - 74 -22.26 334 113 Vv
*4.823 38.97 MAv1 34 -33.5 39.47 54 -14.53 - - 334 113 Vv
6.432 47.13 PK2 35.4 -30.9 51.63 - - 74 -22.37 213 209 Vv
7.236 47.86 PK2 35.7 -30.8 52.76 - - 74 -21.24 142 148 Vv

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band
PK2 - KDB558074 Method: Maximum Peak

MAv1 - KDB558074 Option 1 Maximum RMS Average
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REPORT NO: 4787592605-E1V2 DATE: DEC 26, 2016
FCC ID: 2AJKO-PMACS1WI

MID CHANNEL HORIZONTAL

11@UL SUWON Lab Chamber 1 38 Nov 2816 11:27:42
Rodioted Emissions 3-Meters
Pro ject Number:4787592685
100 Client:Hill-Rom
Config:EUT
Mode :DTS_2.4_HARM_11b_2437
9g Tested by Chan Park
86
T
t 78
o
N
5
2 68
- Avg Limit (dBul/m)
5
~
3 56 |
K - I 2 g JonA
<
S n
48 ek 9 g T AR | bt
| RS ¥
TROR. LY L i
36
28
1 1 18
Frequency (GHz)
Range (6Hz) REU/UBU  Ref/Attn Det/fvg flods Secep Pts  #Sups/ode Fosition Ronge (612 RGU/UBN  Ref/Attn Dot/fvg Mods Sucep Pts  #5ups/Mode Position
113 OB/ T 21T PR/ P Video  Bmeoctfute) 6001 NAH 0-36Bdegs| 3:3-18 -G8/ B1/B  PEAK/LogPur-Video Soflsecthuto) 16k HAMH B-360cegs H
! 12UL SUWON Lok Chamber 1 38 Nov 2816 11:27:42
Rodioted Emissions 3-Meters
Pro ject Number:4787592685
180 Clicnt:Hill-Rom
Config:EUT
Mods:DTS 2.4 HARM_ 11k 2437
9g Tested by:Chan Park
86
5 70
5
C
0
> 68
= Avg Limit (dBulU/m)
~
>
2.
% 508 <
- 6 18
4 5
48 g 9
38
28
1 [iZ) 18
Frequency (GHz)
Range (6Hz) REU/UBU  Ref/Atin Dot/ Mode Sueep Pts  5ups/Mode Position Ronge (62> REU/UBH  Ref/Atin Det/fvg Modk Sucep Pte  #oups/Mode Position

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 4787592605-E1V2 DATE: DEC 26, 2016
FCC ID: 2AJKO-PMACS1WI

MID CHANNEL DATA

Trace Markers

Meter 3117(0016 Corrected L X - . . .
Marker Frequency Reading Det 8717)_150 3GHz_HP[d Reading Avg Limit Margin Peak Limit Margin Azimuth Height Polarity
(GHz) (dBuv) 619 B] (dBuV/m) (dBuV/m) (dB) (dBuV/m) (dB) (Degs) (cm)

1 3.248 45.79 PK 32,6 -35.8 42.59 - - 74 -31.41 0-360 250 H
3 *4.874 41.13 PK 34 -33.6 41.53 - - 74 -32.47 0-360 150 H
5 6.499 40.59 PK 35.4 -30.7 45.29 - - 74 -28.71 0-360 250 H
7 *7.309 35.44 PK 35.7 -30.5 40.64 - - 74 -33.36 0-360 150 H
9 9.748 31.89 PK 37.2 -26.8 42.29 - - 74 -31.71 0-360 250 H
2 3.249 51.69 PK 32,6 -35.8 48.49 - - 74 -25.51 0-360 150 Vv
4 *4.873 39.75 PK 34 -33.6 40.15 - - 74 -33.85 0-360 150 Vv
6 6.499 38.13 PK 35.4 -30.7 42.83 - - 74 -31.17 0-360 250 "
8 *7.311 34.77 PK 35.7 -30.5 39.97 - - 74 -34.03 0-360 150 \
10 9.752 30.95 PK 37.2 -26.7 41.45 - - 74 -32.55 0-360 150 \

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band

PK — Peak detector

Radiated Emissions

Meter 3117(0016 Corrected o . e . . .

Frequency ) 3GHz_HP[ ) Avg Limit Margin Peak Limit Margin Azimuth Height X

(GH2) Reading Det 8717)_150 d8] Reading (dBuv/m) (dg) (dBuv/m) (dg) (Degs) (cm) Polarity

(dBuv) 619 (dBuV/m)

3.249 52.97 PK2 32.6 -35.8 49.77 - - 74 -24.23 316 281 H
*4.874 53.4 PK2 34 -33.6 53.8 - - 74 -20.2 241 168 H
*4.873 40.4 MAv1 34 -33.6 40.8 54 -13.2 - - 241 168 H

6.498 46.62 PK2 35.4 -30.7 51.32 - - 74 -22.68 292 296 H
*7.309 47.57 PK2 35.7 -30.5 52.77 - - 74 -21.23 252 135 H
*7.309 35.65 MAv1 35.7 -30.5 40.85 54 -13.15 - - 252 135 H

3.249 56.13 PK2 32.6 -35.8 52.93 - - 74 -21.07 163 166 Vv

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band
PK2 - KDB558074 Method: Maximum Peak

MAv1 - KDB558074 Option 1 Maximum RMS Average
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REPORT NO: 4787592605-E1V2
FCC ID: 2AJKO-PMACS1WI

DATE: DEC 26, 2016

HIGH CHANNEL HORIZONTAL

I UL SUWON Lab Chamber 1 38 Nov 2816 14:23:12
Rodioted Emissions 3-Meters
Pro ject Number:4787592685
100 Client:Hill-Rom
Config:EUT
Mode :DTS_2.4_HARM_11b_2462
9g Tested by Chan Park
80
T
t 78
o
N
5
5 6o
- vg Limit CdBul/m)
2 <
~
E 508
° s i | 5
T apl T o 1 & 7
) ) PRI
bt
38
20
1 1 18
Frequency (GHz)
Rarge (G RAU/BU  Ref/Atin  Det/fvg Mode Sucep Pto  #ups/ode Position Ronge (610 RGUBN  Ref/fiin Det/fvg flodk Sucep Pte  ¥oups/Mode Position
1 MC6dB)/3k  112/18 PEAK/LogPur-Video  Binseccuto) 6301 NAXH O-36Bdego| 3:3-18 -G8/ B1/B  PEAK/LogPur-Video Soflsecthuto) 16k HAMH B-3600egs H
x UL SUWDON Labk Chamber 1 38 Nov 2816 14:23:12
Rodiated Emissions 3-Meters
Project Number:4787592685
168 Client:Hill-Rom
Config:EUT
Mode:DTS_2.4_HARM_11b_2462
9g Tested by Chan Park
80
5 78
5
C
o
= 60
i~ Avg Limit (dBuU/m)
~
>
z o0 g
S
4 6 I
48 .................. Q Q. 8 .......... R ]
38
20
1 18 18
Frequency (GHz)
Rage (GH2) REU/BU  Ref/Attn Dei/Avg Mode Seeep Pis  ¥oups/Mods Position Ronge (620 RBUABH  Ref/Atin  Det/Avg Mods Sweep Pte  ¥oups/Mode Position

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor
which was at least 20dB below the specification limit.
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REPORT NO: 4787592605-E1V2 DATE: DEC 26, 2016
FCC ID: 2AJKO-PMACS1WI

HIGH CHANNEL DATA

Trace Markers

Meter 3117(0016 Corrected L X - . . .
Marker Frequency Reading Det 8717)_150 3GHz_HP[d Reading Avg Limit Margin Peak Limit Margin Azimuth Height Polarity
(GHz) (dBuv) 619 B] (dBuV/m) (dBuV/m) (dB) (dBuV/m) (dB) (Degs) (cm)

1 3.282 46.53 PK 32,6 -35.7 43.43 - - 74 -30.57 0-360 250 H
3 *4.923 40.28 PK 34 -33.4 40.88 - - 74 -33.12 0-360 250 H
5 6.565 38.42 PK 35.5 -30.9 43.02 - - 74 -30.98 0-360 250 H
7 *7.382 36.18 PK 35.8 -30.6 41.38 - - 74 -32.62 0-360 150 H
9 9.848 32.02 PK 373 -27.5 41.82 - - 74 -32.18 0-360 250 H
2 3.282 52.13 PK 32,6 -35.7 49.03 - - 74 -24.97 0-360 150 Vv
4 *4.923 40.19 PK 34 -33.4 40.79 - - 74 -33.21 0-360 250 Vv
6 6.565 36.62 PK 35.5 -30.9 41.22 - - 74 -32.78 0-360 250 "
8 *7.381 34.84 PK 35.8 -30.6 40.04 - - 74 -33.96 0-360 250 \
10 9.847 30.41 PK 373 -27.5 40.21 - - 74 -33.79 0-360 250 \

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band

PK — Peak detector

Radiated Emissions

Meter 3117(0016 Corrected o . e . . .

Frequency ) 3GHz_HP[ ) Avg Limit Margin Peak Limit Margin Azimuth Height X

(GH2) Reading Det 8717)_150 d8] Reading (dBuv/m) (dg) (dBuv/m) (dg) (Degs) (cm) Polarity

(dBuv) 619 (dBuV/m)

3.283 52.11 PK2 32.6 -35.7 49.01 - - 74 -24.99 229 168 H
*4.924 53.24 PK2 34 -33.4 53.84 - - 74 -20.16 249 149 H
*4.924 40.48 MAv1 34 -33.4 41.08 54 -12.92 - - 249 149 H

6.565 46.7 PK2 355 -30.9 51.3 - - 74 -22.7 301 296 H
*7.386 47.78 PK2 35.8 -30.6 52.98 - - 74 -21.02 256 136 H
*7.384 35.47 MAv1 35.8 -30.6 40.67 54 -13.33 - - 256 136 H

3.283 56.09 PK2 32.6 -35.7 52.99 - - 74 -21.01 161 147 Vv
*4.924 52.2 PK2 34 -33.4 52.8 - - 74 -21.2 334 146 Vv
*4.923 39.38 MAv1 34 -33.4 39.98 54 -14.02 - - 334 146 \

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band

PK2 - KDB558074 Method: Maximum Peak
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REPORT NO: 4787592605-E1V2 DATE: DEC 26, 2016
FCC ID: 2AJKO-PMACS1WI

11.2.2. TX ABOVE 1 GHz 802.11g MODE IN THE 2.4 GHz BAND

RESTRICTED BANDEDGE (1 CHANNEL)

HORIZONTAL PEAK AND AVERAGE PLOT

| Ul SUWON Lab Chamber | 38 Nov 2816  17:35:56
Restricted Bahdedge
- Project Number 4787592685
N Client:Hill-Rom
Conf ig: EUT
Mode:DTS_2.4_11g_BE_H_2412
185 Tested by:Chan Park
PSRN
95 ST
= /,-M
+ 8!:
C
o
8 |
C /\
2 75 1
~ : ‘
{3
S 65 H ‘ MLW /
3
[an]
o H
sal. Average Limit (dBuli/m) gpm. ,,/*"/
b A A A Ao /?.3//
45
M“"”‘J
35
2. 31 18.5MHz/ 2.415
Frequency (GHz)
Range (GHz) REU/UBY Ref/Attn  Det/Avg Mode Sweep Pts  #Swps/Mode Position Renge (GHz) RBU/UBW Ref/ftin  Det/fvg Mode Swesp Pt #Sups/Mode Position
1:2.31-2.415 1M(-6dB) /3N 12/5 PEAK/LogPur-Video  Fomsec(futo) BBB1  MAXH 260 degs 2:2.31=2.415 1M(-6dB)/3M 12/5 AVER/Pur Avg(RMS)  I5msec(futo) 8881  1@BTAUG 200 degs H

HORIZONTAL DATA
Trace Markers

. Meter 3117(0016 Corrected Average Margi peak Limit oK Margi Agimuth Height
Marker TeqUENEY | peading Det 8717).150 | 10dB[dB] Reading Limit argin eak timi argin zimu €18 polarity
(GHz) (dBuY) 619 (dBuv/m) (dBuV/m) (dB) (dBuVv/m) (dB) (Degs) (cm)
1 *2.39 58.15 Pk 31.8 -28.4 61.55 - - 74 -12.45 200 159 H
2 *2.389 59.98 Pk 31.8 -28.4 63.38 - - 74 -10.62 200 159 H
3 *2.39 45.5 RMS 31.8 -28.4 48.9 54 -5.1 - - 200 159 H
4 *2.389 45.55 RMS 31.8 -28.4 48.95 54 -5.05 - - 200 159 H

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band
Pk - Peak detector

RMS - RMS detection
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REPORT NO: 4787592605-E1V2 DATE: DEC 26, 2016
FCC ID: 2AJKO-PMACS1WI

VERTICAL PEAK AND AVERAGE PLOT

| 5UL_SUMON Lob Chamber 28 Nov 2016  16:43:42
Restricted Bondedge
- Project Number:4787592605
1 Client:Hi | l-Rom
Config:EUT
Mode:DTS_2.4_11g_BE_U_2412
185 Tested by:Chan Park
e Py A
95 L
I
y
o 4
o 85
b e
> 75 V{
G 2
5 N
2 65
S
5ol Average Limit (dBuU/m) Mw
P OO T RIVW T Y T, TTRIRY Lt e bbbl o il IIRHIT =
s WAt
45 :
35
2.31 18.5MH=z/ 2.415
Frequency (GHz)
Range (GHz) REU/UBU Ref/Attn  Det/Avg Mode Sueep Pla  #5ups/Mode Position Range (GHz) RE/UEU Ref/Attn  Det/Avg Mode Sueep Pts  #Sups/lode Position
2.31-2.415 1M(-6dB) /34 2/5 'EAK/LogPu deo Bmnzec 0 2ea | MAXH 2 degs
Trace Markers
Frequenc Meter 3117(0016 Corrected Average Margin Peak Limit PK Margin Azimuth Height
Marker (ZH ) Y| Reading Det 8717).150 | 10dB[dB] Reading Limit " ; daov/m) (dB}g . (Ci) polarity
Z
(dBuV) 619 (dBuv/m) | (dBuV/m) Y €
1 *2.39 61.52 Pk 31.8 -28.4 64.92 - - 74 -9.08 192 199 \%
2 *2.389 65.84 Pk 31.8 -28.4 69.24 - - 74 -4.76 192 199 \%
3 *2.39 49.32 RMS 31.8 -28.4 52.72 54 -1.28 - - 192 199 \
4 *2.39 49.69 RMS 31.8 -28.4 53.09 54 -91 - - 192 199 \

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band
Pk - Peak detector

RMS - RMS detection
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REPORT NO: 4787592605-E1V2 DATE: DEC 26, 2016
FCC ID: 2AJKO-PMACS1WI

RESTRICTED BANDEDGE (4 CHANNEL)

HORIZONTAL PEAK AND AVERAGE PLOT

12:LIL SUWON Lab Chamber 1 38 Nov 2816 17:27:24
Restricted Bondedge
= Pro ject Number:4787592685
1 Client:Hill-Rom
Config:EUT
Mode:DTS_2.4_11g_BE_H_2427
185 Tested by:Chan Park
95
E
£ B85
o
N
5 75 ) W
T M RO
e .
3 5
s 6 P ; A //"’
s}
3 f
55 Average Limit (dBul/m) (t ¥
s N M/
R
35
2.31 18.5MHz/ 2.415
Frequency (GHz)
Range (GHz) REU/UBU  Ref/Attn Det/Avg Mode Sueep Pe  #5ups/Mode Position Range (GHz) RBU/UBI Ref/Atin Det/Avg Mode Sueep Pto  #Sups/fode Fosit
1:2.3122.415 1HC-6d8)/3M 112/5  PEAK/LogPur-Video Fmsec(huto) 8861  MAXH 191 degs f| 2:2.3172.415 1M(-6dB>/3 12/5 AUER/Par fvg(RMS)  Iomsec(futo) 8881  1BATAUS 191 degs H
Trace Markers
Meter 3117(0016 Corrected Average N . . R .
Frequency ) N L Margin Peak Limit PK Margin Azimuth Height B
Marker (6H2) Reading Det 8717)_150 10dB[dB] Reading Limit (d8) (dBuV/m) (d8) (Degs) (cm) Polarity
(dBuY) 619 (dBuv/m) | (dBuv/m) €
1 *2.39 53.09 Pk 31.8 -28.4 56.49 - - 74 -17.51 191 131 H
2 *2.39 58.35 Pk 31.8 -28.4 61.75 - - 74 -12.25 191 131 H
3 *2.39 39.62 RMS 31.8 -28.4 43.02 54 -10.98 - - 191 131 H
4 *2.39 40.55 RMS 31.8 -28.4 43.95 54 -10.05 - - 191 131 H

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band
Pk - Peak detector

RMS - RMS detection
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REPORT NO: 4787592605-E1V2 DATE: DEC 26, 2016
FCC ID: 2AJKO-PMACS1WI

VERTICAL PEAK AND AVERAGE PLOT

12:LIL SUWON Lab Chamber 1 38 Nov 2816 17:15:26
Restricted Bandedge
= Pro ject Number:4787592685
1 Clignt:Hill-Ram
Conf ig:EUT
Mode:DTS_2.4_11g_BE_U_2427
185 Tested by:Chan Park
95
T g
0
> ]
LI e
~ %
£ : M
3 2 ‘MM
g 65 e
> L
55 Average Limit (dBul/m) Ll
TORSERTY RTINS T TNy
a5 | 3
35
2.31 18.5MHz/ 2.415
Frequency (GHz)
Range (GHz) REU/UBU  Ref/Attn Det/Avg Mode Sueep Pts #5ups/Mode Position Range (6Hz) RBU/UBI Ref/Atin Det/Avg Mode Suesp Pts  #5ups/fiode Fosition
2.31=2.415 HC-6dB)/3t 2/5  PEAK/LogPur-Uideo Tmsec(Auto) BAB1  MAXH 9 degs |
Trace Markers
Meter 3117(0016 Corrected Average . o . . .
Frequency ) ) . Margin Peak Limit PK Margin Azimuth Height )
Marker Reading Det 8717)_150 10dB[dB] Reading Limit Polarity
(GHz) (dBuV) 619 (dBuV/m) (dBuV/m) (dB) (dBuv/m) (dB) (Degs) (cm)
1 *2.39 57.93 Pk 31.8 -28.4 61.33 - - 74 -12.67 191 178 \"
2 *2.387 60.47 Pk 31.8 -28.5 63.77 - - 74 -10.23 191 178 \
3 *2.39 42.16 RMS 31.8 -28.4 45.56 54 -8.44 - - 191 178 \
4 *2.39 43.02 RMS 31.8 -28.4 46.42 54 -7.58 - - 191 178 \

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band
Pk - Peak detector

RMS - RMS detection
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REPORT NO: 4787592605-E1V2 DATE: DEC 26, 2016
FCC ID: 2AJKO-PMACS1WI

RESTRICTED BANDEDGE (8 CHANNEL)

HORIZONTAL PEAK AND AVERAGE PLOT

1ZI:UL SUWON Lab Chamber 1 38 Nov 2816 17:46:31
: Restricted Bondedge
i Project Number :4787592685
115 ; Client:Hill-Rom
Config:EUT
i Mode:DTS_2.4_11g_BE_H_2447
195 : Tested by Chan Park
L= SN SOt SOOI ........................................................................................................................... :
85
A 0 T OO SO O OO SO ...................................................................................... SO S O S SS .

65

(dBuVU/m) Horizontal

e Limit CdE

55 ' e LRSS SOSSSOTSSSSOSUOOSSOOOS SSSTOOOUOSS OO SOOI O SO .
45 4
35
2.46 18. 3MHz/ 2.563
Frequency (GHz)
Range (GHz) REU/UBU  Ref/Attn  Det/Avg Hode Sucep Pts  #oups/Mods Fosition Range (6H2) REU/UBW  Ref/Attn Det/Avg Mode Sueap Pts  #oups/fiode FPosition
1:2.46-2.563 1M(-6dB)/3M 1275 PEAK/LogPur-Video  Fmeec(Auto) 8881  MAXH 197 degs ff 2:2.46-2.563 1M(-6dB)/3M 12/5 AVER/Pur Avg(RMS)  35msec(futo) 860 188TAVG 197 degs H

HORIZONTAL DATA

Trace Markers

r Meter 3117(0016 Corrected Average Marei peak Limit PK Marei Azimuth Height
Marker re(g‘;er;cy Reading Det 8717)150 | 10dB[dB] Reading Limit (Z;g)'" (:; V'/m') ( d:;g'" (ZL')mu) (e'g) Polarity
4 (dBuv) 619 (dBuv/m) | (dBuv/m) uv/m g em
1 *2.484 53.36 Pk 32 -28.3 57.06 - - 74 -16.94 197 174 H
2 *2.485 55.19 Pk 32 -28.3 58.89 - - 74 -15.11 197 174 H
3 *2.484 38.73 RMS 32 -28.3 42.43 54 -11.57 - - 197 174 H
4 *2.484 39.48 RMS 32 -28.3 43.18 54 -10.82 - - 197 174 H

* - indicates frequency in CFR15.205/IC7.2.2 Restricted Band
Pk - Peak detector

RMS - RMS detection
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REPORT NO: 4787592605-E1V2 DATE: DEC 26, 2016
FCC ID: 2AJKO-PMACS1WI

VERTICAL PEAK AND AVERAGE PLOT

| oL SUWON Lab Chamber 38 Nov 2816 17:55:38
Restricted Bandedge
- Project Number:4787592685
1 Client:Hill-Rom
Config:EUT
Mode:DTS_2.4_11g_BE_U_2447
195 Tested by:Chan Park
95
8 85
>
C
()
> 7:
e
~
2 65 :
S ™
Pdapaglali imfit (dBUU/m)
55
a5 g
35
2.46 18. 3MHz/ 2.563
Frequency (GHz)
Range (GHz) REU/UBU  Ref/Attn Det/fvg Mode Sueep Pte #5ups/Mode Position Ronge (GHz) RBU/UEW Ref/Atin Det/fvg Mode Sueep Pte #Gups/Mode Fosition
Trace Markers
r Meter 3117(0016 Corrected Average Marei peak Limit PK Margi Azimuth Height
Marker re(gl:';cv Reading Det 8717).150 | 10dB[dB] Reading Limit (Zr:)'" (j; V'/"") ( d;;g'n (Z;"”) (e'g) polarity
? (dBuv) 619 (@Buv/m) | (dBuv/m) uv/m °gs em
1 *2.484 58.22 Pk 32 -28.3 61.92 - - 74 -12.08 193 207 Vv
2 *2.484 58.57 Pk 32 -28.3 62.27 - - 74 -11.73 193 207 Vv
3 *2.484 41.45 RMS 32 -28.3 45.15 54 -8.85 - - 193 207 \
4 *2.484 41.84 RMS 32 -28.3 45.54 54 -8.46 - - 193 207 \

*

- indicates frequency in CFR15.205/IC7.2.2 Restricted Band
Pk - Peak detector

RMS - RMS detection
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REPORT NO: 4787592605-E1V2 DATE: DEC 26, 2016
FCC ID: 2AJKO-PMACS1WI

RESTRICTED BANDEDGE (11 CHANNEL)

HORIZONTAL PEAK AND AVERAGE PLOT

! 2:UL SUWON Lab Chamber 1 Dec 2B16 13:89:39
Restricted Bondedge
Project Number:47875926085
115 Client:Hill-Rom
Config:EUT
Mode:DTS_2.4_11g_BE_H_2462
185 Tested by:Chan Park
95“"&{%@‘.\
G5l T

75 \
65 “\N«“\A | ‘

v
- \\ croge Limit CdBLU/m)
bl ot ot L s i Ly L TR f WW

(dBul/m) Hor izontal

45 N
35
2.46 18. 3MHz/ 2.563
Frequency (GHz)
Range (6Hz) REU/VBU  Ref/Attn Det/Avg Mode Sueep Pis  #oups/fode  Position Range (GHz) REU/VBU  Ref/Attn  Det/Avg Mode Sucep Pts  ups/fode Position
1:2.46-2.563  IMC-6dB)/M  112/5  PEAK/LogPur-Video  Fmeec(hutc) 931 MAKH 191 degs H | 2:2.46-2.563  1MC-6a8)/3) 112/5  AUER/Pur Avg(RMS)  FSmsecChutc) 9981  183TAVG 191 degs H

HORIZONTAL DATA

Trace Markers

Meter 3117(0016 Corrected Average

Frequency ) ) . Margin Peak Limit PK Margin Azimuth Height )
Marker (GH2) Reading Det 8717)_150 10dB[dB] Reading Limit (dB) (dBuv/m) (dB) (Degs) (cm) Polarity
(dBuY) 619 (dBuv/m) | (dBuV/m) €
1 *2.484 56.4 Pk 32 -28.3 60.1 - - 74 -13.9 191 149 H
2 *2.484 58.57 Pk 32 -28.3 62.27 - - 74 -11.73 191 149 H
3 *2.484 43.55 RMS 32 -28.3 47.25 54 -6.75 - - 191 149 H
4 *2.484 43.26 RMS 32 -28.3 46.96 54 -7.04 - - 191 149 H

*

- indicates frequency in CFR15.205/IC7.2.2 Restricted Band
Pk - Peak detector

RMS - RMS detection
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